Standard:
Report No.:
FCC ID:
Product:
Brand:

Model No.:
Received Date:
Test Date:
Issued Date:

Applicant:
Address:
Issued By:

Lab Address:
Test Location:

FCC Registration /

Designation Number:

BUREAU

TEST REPORT
CERTIFICATE OF CONFORMITY

47 CFR FCC Part 15, Subpart E (Section 15.407)

RFBBUI-WTW-P23070201C-4
TX2-RTL8922AE

11be RTL8922AE Combo module
REALTEK

RTL8922AE

2024/8/1

2024/8/22 ~ 2024/12/26
2025/1/22

Realtek Semiconductor Corp.
No. 2, Innovation Road Il, Hsinchu Science Park, Hsinchu 300, Taiwan

Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Hsin Chu Laboratory
E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300, Taiwan

E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300, Taiwan
723255/ TW2022

Me’}x”" hen / Manager

Approved by: Date: 2025/1/22

Ve

This test report consists of 1071 pages in total. It may be duplicated completely for legal use with the approval of the
applicant. It should not be reproduced except in full, without the written approval of our laboratory. The test results in the
report only apply to the tested sample. The test results in this report are traceable to the national or international standards.

h\\.;"'I'-HIH-'“':,:‘..- ~—

=" (TAF

Teating Laharatory

2022

s
'\‘

e
A b3

.-", \\
"f.'.'|1'-"-‘3

Wl

>>>§

F

Prepared by : Phoenix Huang / Specialist

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at http://www.bureauveritas.com/home/about-us/our-
business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark,
is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not
indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our
report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for
accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have
60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such
notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of
the completeness of this report, the tests conducted and the correctness of the report contents.

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052

Page No. 1 / 1071 Report Format Version: 7.1.4



UV
(3 5,9’

%
L3 =
> >
m

7828

S

Table of Contents
LR =TT 0o 41 o] I =Y o oY o PPt 4
1 L0 =Y o o | (- 5
2 SuMMary of TESt RESUILS ... e s an e e e s e e s e amn e e e e e e s e n s nnmnnns 6
2.1 MeasuremMent UNCEITAINTY .........c.uiiiiiiiiii et e e e et e e et e e bt e e e e e st e e e e e nbe e e e ennes 6
2.2 Supplementary INFOrMALION ... ..o ettt e oottt e e e e e e e e e e eee et e aeaeeaannneeeeeaaeeeaannnnneeeaeeaeaanns 6
3 (€ T=Y2T=1 = 1IN 101 o] o 30 7= 14 Lo o 0 7
3.1 General Description Of BEUT ... ettt et e e e e e oot e e e e e e e e e e e eanaeeeeeaaeeeaanseeeeeaaaeeeaansnneeeaaaeaeaann 7
3.2 Antenna DescCription Of EUT ...ttt ettt e e e e e e e et e e e e e e e e e e e neeeeeaeeeeaannaneeeeaeeeaaannneees 9
TR T O o T- T o o =1 I X1 SO OOP PP PPPPPRPPPPPRS 11
3.4  Test Mode Applicability and Tested Channel Detail................eeiii e 13
3.5 DUty CyCle Of TESE SIGNQAL......co ittt e e b e e e e b et e e s e b bt e e e n b et e e e aab e e e e e aabee e e e enneeas 19
3.6  Test Program Used and Operation DESCHPONS ......cooii et e e e e e e e e e e eeaeaeeenne 21
3.7  Connection Diagram of EUT and Peripheral DEeVICES ..........ccooiiiiiiiiii e 21
3.8  Configuration of Peripheral Devices and Cable CONNECIONS ..........ccuuiiiiiiiiiiiii e 22
4 B == A0 T3 4 0L 4 oY 0 23
4.1 Maximum RE OULPUL POWET ...ttt ettt e e e e oo et e e e e e e e e e s nesee e e e e e e e e nnseeeeeaaaeeaaannnnees 23
4.2 Maximum Power SPECtral DENSILY .........cooiiiiiiiiiiiiee et e et e et e e e e e e 23
4.3  EmIsSion BandWidth ... 23
4.4 In-Band EMISSION IMASK ... 23
S T © T o1 ] [=Yo I = 7= o 1LY o | i o PSS 23
4.6  ContentioN-based ProtOCOL......... e 24
4.7  AC Power Conducted EMUSSIONS ........uuiiiiiieeec e 24
4.8 Unwanted EmMISSIONS DEIOW 1 GHZ .........uneeeeeeee e 25
4.9  Unwanted EmISSIONS @bOVE 1 GHZ.........en e 26
4.10 Transmit power control (TPC) MECRANISIMI ......ccoiuiiiii ittt e e e b e e s et e e e e sbaeeeeaas 26
5 Limits Of TeSt It@MS.........oooeoeeeeeeeeeeenenne s snnnsnsce e a s a s e s nsmsmsnsssssssnsnsnsasnsnsssssssssssnsnsnsnsnnsssnnnnnnnnnnnnnnnnnnnn 27
51 Maximum RE OULPUL POWET ...ttt oottt e e e e e e et e e e e e e e e e e nsseeeeee e e e s nnseeeeeaeaeeaaannnnees 27
5.2 Maximum Power SPECIral DENSILY ......cooiuiiiiiiiiiii e s e 27
TG T = o ESXT (o] T = =Yg Lo 1Y o 11 o SRR 27
5.4 IN-BANd EMISSION IMASK........ooooiiiiiiiiiiiiiiiiiiiieieieieteteeeteteresesesaseseaasatetesetebetssssssssssssssssssssssssssssssssssssssnsssnsssnsssnsnnnnnnnnns 27
TR T @ To ot U o] (=T N = =T g To 111/ T || USSR 28
5.6 ContentioN-DASEA PrOtOCOI.........oooiiiiiiiiieeieieeee ettt ta e et e te e bebebebebeaebeaseessesaassassassassasssssesssnsnsnsnsnsnnnnnnnnnnns 28
5.7  AC Power ConAUCIEA EMISSIONS .......oooiiiiiiiiiiiiiiiiieieieieeetetetereserarereterererereretere—e—a—e—e—saarsasraasasaassssasssssssrssssssnsnrnsnsnnns 28
5.8 Unwanted EMISSIONS DEIOW 1 GHZ .......oooiiiiiiiiiiieieeieeeeee ettt e e e be b e bebateaaasasbaasasassssssssssssssssssssnsnsnsnsnnns 28
5.9 Unwanted EMISSIONS @bOVE 1 GHZ.........oooiiiiiiiiiiiiiiiiiiiiiee ettt e e bebebebebetatsaaasassassssasssssassssssssssnsssnsnsnsnsnnes 29
5.10 Transmit power control (TPC) MECNANISM .........uiiiiiiii e e 29
6 LIS V4 =T T L= 00 1= L 30
6.1 Maximum RE OULPUL POWET ...ttt et e e e e e e ettt e e e e e e e e e e neeeeeeeeeaa s nnseneeeaeeeeaaannnnees 30
G0t It T 1 1= 0 7= (o 2SSOSR 30
T B 1Y o (o o= Yo [0 = SRR 30
6.2  Maximum Power SPECIral DENSILY ......ccoiiuiiiiiiiiiii et 30
G200t N 1= 0 7= (o LSRR 30
LI A 1Y a o (o ot Yo [0 = PSR PRRRRR 30
LS IRC T = 0 EXT (o] T = =Yg Lo 1Y o 11 o OSSPSR 30
0 Tt O =1 0 7= (o 2SSOSR 30
LR T 1Y o (o To1=To [0 = SRR 30
6.4  IN-BANd EMISSION IMASK........coooiiiiiiiiiiiiiiiiiiititeieietetetetetereteteeeretereeetetesesesetssssssssssssssssssssssssssssssasssssssnsnsnsnsnsnnnsnnnnnnnnns 31
Gt O 1 =1 0 7= (o LSS 31
L 1Y a o (o Tot=To [0 (= SRR 31
LRSI @ Totot U o] =T N = =T o To 111/ T | { o USSR 31
T Tt R 11 0 7= (o LSS 31
O T 1Y a o (o To1=To (U] = SRR 31
6.6  ContentioN-DASEA PrOtOCOI .........cooiiiiiiiiieeeeieeee ettt e et e te e bebebebebeasteasbessesaassassaseassassssssbnsnbnsssnnnsnsnnnnnnnnns 32
Gt O 11 0 7= (o LSRR 32
Report No.: RFBBUI-WTW-P23070201C-4 Page No. 2 / 1071 Report Format Version: 7.1.4

Reference No.: BBUI-WTW-P24080052



UV
(3 E,&
-

%
L3
> >
m 14

7828

I T 1Y o (o ot Yo (U YRR 32
6.7  AC Power CoNAUCIEA EMISSIONS ........coviiiiiiiiiiieieeeeeeietetesetereresererereterere—e—er.—.—————————————————.—....r....—.—.—.—.r.r.r...—.——————— 33
A0t T 1= A0S T =Y (U o TSP PPRPPR 33
I A 1Y o (o ot Yo (U YRR 33
6.8  Unwanted EMISSIONS DEIOW 1 GHzZ .........oooiiiiiiiiiieeeeeeeeeeeeee ettt e e e bababsbabassaasssasssssssesssesernsesnsernnes 34
TS Tt B 11 A0S 1Y (U o LSO PPRRPR 34
S T 1Y o (o Tot=Yo [ YRR 35
6.9 Unwanted EMISSIONS @DOVE 1 GHZ...........oooiiiiiiiiiiiiiiitiieeeteeetetet ettt b e bebebsaabsaebassssassssssssssssssssessrnsesnsernnes 36
RS Tt B 11 A T =Y (U o TSSO PPRRPR 36
S T 1Y o (o ot Yo (U YRR 36
6.10 Transmit power control (TPC) MECANISIM ...........uuiiiiiiei e e e e e e e e e st e e e e e e e satareeeaaaeeeaaans 37
Rt O T 11 A 1= (U o TSP PPRRPR 37
LT LT 1Y o oot Yo (U YRR 37
7 B == A 2 G XT3 o 0 == 1 =Y o 38
7.1 Maximum RF OUIPUL POWET ........ooiiiieeeeee ettt ettt e e e e et e e e e e e e et eeeeaeeesaaassbeeaaeeessnnraraneeaaeesaanns 38
7.2 Maximum Power SPECIral DENSILY .........ueiiiiiiiiiiiiiieiiee e e e e e e e e e e s e e e e e e e s s aabreeeeeeesannraraereaaeeeaanns 48
A T =0 X7 ToT g T = =Y o 1Yo 1 o RSP 65
7.4  IN-Band EMISSION IMASK.......ccooiiiiiiiiiei ettt e e e e e ettt ee e e e e e et ae st eeeeeeeee sttt e eeaeeses b e eaeeeeesnnnanss 77
AT @ ToTt U o1 (=Y N = 2= o Vo AT/ T |1 o PSP PURRR 114
VA I @7eT ] =Ygl {o] g B o T=TY=To [ (o) (o Yo o] B 126
7.7  AC Power CoNAUCIEA EMISSIONS ........oooiviiiiiiiiiiiietetetetetesetesererererereteterere—————————————————————————.—.........———.—......—.——————— 133
7.8  Unwanted EMISSIONS DEIOW 1 GHZ ........ooooiiiiiiiiieeeeeeeeeeee ettt ebeba b e bababebaaeasassssssssesssesesesnsnsennnes 139
7.9  Unwanted EMISSIONS @DOVE 1 GHZ...........oooviiiiiiiieiiiiiiiteteetetetetevet ettt be b b aebabebssasasesassssssssssssssssssresnrnsnsnnnnes 145
7.10 Transmit power control (TPC) MECANISIM ...........uiiiiiiie e e e e e e e e e e e aaeeeeaeeeaaas 1069
8 Pictures of TeSt ArrangemENTS .......cccuiiiiiiiciiiiciiiiiirisscrsscrrre s sss s sms e s e s e e s ssssssms e e e e s essasssnnne e e e e sassssnmnnneenessnsnsssnnnnn 1070
9 Information of the Testing Laboratories ........cccccvviiccccsciiiiiiisccccecrr e ssss e ssmn e e e e e s s s mmnns 1071
Report No.: RFBBUI-WTW-P23070201C-4 Page No. 3 / 1071 Report Format Version: 7.1.4

Reference No.: BBUI-WTW-P24080052



Release Control Record

BUREAU

Issue No.

Description

Date Issued

RFBBUI-WTW-P23070201C-4

Original release.

2025/1/22

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052

Page No. 4 / 1071

Report Format Version: 7.1.4



UV
(3 E,&
-

%
L3
>
m

1828

BUREAU

SV

1 Certificate

Product: 11be RTL8922AE Combo module
Brand: REALTEK
Test Model: RTL8922AE
Sample Status: Engineering sample
Applicant: Realtek Semiconductor Corp.
Test Date: 2024/8/22 ~ 2024/12/26
Standard: 47 CFR FCC Part 15, Subpart E (Section 15.407)

Measurement ANSI| C63.10-2013
procedure:  np 987504 D02 U-NII 6 GHz EMC Measurement v03
KDB 789033 D02 General UNII Test Procedure New Rules v02r01
KDB 662911 D01 Multiple Transmitter Output v02r01

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
and found compliance with the requirement of the above standards. The test record, data evaluation & Equipment Under
Test (EUT) configurations represented herein are true and accurate accounts of the measurements of the sample’s RF

characteristics under the conditions specified in this report.
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2 Summary of Test Results
47 CFR FCC Part 15, Subpart E (Section 15.407)

Clause Test Item Result Remark
15.407(a)(9) Maximum RF Output Power Pass Meet the requirement of limit.
15.407(a)(9) Maximum Power Spectral Density Pass Meet the requirement of limit.
15.407(a)(11) Emission Bandwidth Pass Meet the requirement of limit.

-—- Occupied Bandwidth - Reference only.
. Minimum passing margin is -12.35 dB at
15.407(b)(9) AC Power Conducted Emissions Pass 0.49375 MHz
15.407(b)(9) Unwanted Emissions below 1 GHz Pass m:_rinzmum passing margin is -5.3 dB at 144.40
15.407(b)(6) o Minimum passing margin is -4.7 dB at
15.407(b)(10) Unwanted Emissions above 1 GHz Pass 17955 00 MHz
15.407(b)(7) In-Band Emission Mask Pass Meet the requirement of limit.
15.407(d)(6) Contention-based Protocol Pass Meet the requirement of limit.
15.407(d)(10) Transml_t power control (TPC) Pass Meet the requirement of limit.
mechanism
15.203 Antenna Requirement Pass Antenna connector is IPEX, MHF4, MHF4L
not a standard connector.

Notes:

1. Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

21 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2:

Expanded Uncertainty
Parameter Specification (k=2)
()
Maximum RF Output Power - 1.1 dB
Maximum Power Spectral Density - 1.3dB
Emission Bandwidth - 1050.00 Hz
In-Band Emission Mask 9 kHz ~ 40 GHz 2.6 dB
Occupied Bandwidth - 1050.00 Hz
Contention-based Protocol - 2.7 dB
AC Power Conducted Emissions 150 kHz ~ 30 MHz 1.9dB
L 9 kHz ~ 30 MHz 3.1dB
Unwanted Emissions below 1 GHz
30 MHz ~ 1 GHz 5.1dB
L 1 GHz ~ 18 GHz 5.0dB
Unwanted Emissions above 1 GHz
18 GHz ~ 40 GHz 5.3dB

The other instruments specified are routine verified to remain within the calibrated levels, no measurement uncertainty is

required to be calculated.

2.2 Supplementary Information

There is not any deviation from the test standards for the test method, and no modifications required for compliance.
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Product 11be RTL8922AE Combo module
Brand REALTEK
Test Model RTL8922AE

Status of EUT

Engineering sample

Power Supply Rating

3.3 Vdc from host equipment

Modulation Type

64QAM, 16QAM, QPSK, BPSK for OFDM
1024QAM for OFDMA in 11ax mode
4096QAM for OFDMA in 11be mode

Modulation Technology

OFDM, OFDMA

Transfer Rate

802.11a: up to 54 Mbps
802.11ax: up to 2401.9 Mbps
802.11be: up to 2882.4 Mbps

Operating Frequency

5.955 GHz ~ 6.415 GHz
6.535 GHz ~ 6.855 GHz

Number of Channel

802.11a, 802.11ax (HE20), 802.11be (EHT20): 41

802.11ax (HE40), 802.11be (EHT40): 20
802.11ax (HE80), 802.11be (EHT80): 9
802.11ax (HE160), 802.11be (EHT160): 4

Resource Unit (RU)

Single RU: 26-tone, 52-tone, 106-tone, 242-tone, 484-tone, 996-tone, 2 * 996-tone
Multi-RU (Small RU):52-tone + 26-tone, 106-tone + 26-tone
Multi-RU (Large RU):484-tone + 242-tone, 996-tone + 484-tone, 2 * 996-tone

996-tone + 484-tone + 242-tone

Output Power

5.955 GHz ~ 6.415 GHz: EIRP: 24.95 mW (13.97 dBm)
6.535 GHz ~ 6.855 GHz: EIRP: 25.071 mW (13.99 dBm)

Equipment Class

6VL: 15E 6 GHz Very low power devices

Note:

1. This is a supplementary report of FCC ID: TX2-RTL8922AE. The differences between them are as below information:
€ Add 6VL equipment class.
2. According to above condition, all of test items need to be performed. And all data was verified to meet the

requirements.

3. There are Bluetooth and WLAN (2.4 GHz & 5 GHz & 6 GHz) technology used for the EUT.

Report No.: RFBBUI-WTW-P23070201C-4 Page No. 7 / 1071
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4. Simultaneously transmission combination.
1TX
oL Technology
Combination SO (Chain 1) S1 (Chain 0)
1 WLAN (5 GHz) H Bluetooth + WLAN (5 GHz)_L
2 WLAN (5 GHz)_L Bluetooth + WLAN (5 GHz)_H
3 WLAN (5 GHz)_L Bluetooth + WLAN (6 GHz)
4 WLAN (6 GHz) Bluetooth + WLAN (5 GHz)_L
5 WLAN (6 GHz) Bluetooth + WLAN (5 GHz)_H
6 WLAN (5 GHz)_H Bluetooth + WLAN (6 GHz)
7 WLAN (2.4 GHz) WLAN (5 GHz) Full
8 WLAN (2.4 GHz) WLAN (6 GHz)
9 WLAN (5 GHz) Full Bluetooth
10 WLAN (6 GHz) Bluetooth
2TX
1 WLAN (5 GHz) L WLAN (5 GHz)_L + Bluetooth
2 WLAN (5 GHz)_H WLAN (5 GHz)_H + Bluetooth
3 WLAN (6 GHz) WLAN (6 GHz) + Bluetooth
Note: The emission of the simultaneous operation has been evaluated and no non-compliance was found.

5. The EUT support OFDMA and Partial RU mode, therefore partial RU combination were investigated and the worst
case scenario was identified.

6. The above EUT information is declared by manufacturer and for more detailed features description, please refers to
the manufacturer's specifications or user's manual.
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Reference No.: BBUI-WTW-P24080052



UV
(3 5,9’
-

%
L3
>
m

7828

SV

3.2 Antenna Description of EUT
1. The antenna information is listed as below.
. Antenna Frequency Cable
Ant. Set RILI;ort C,sz Brand Model Net Gain Range Ar_1|_tenena Co;lneector Length
' ' (dBi) (GHz) yp yp (mm)
3.4 2.4~2.4835
1 1/2 | Chain0/1| REALTEK | RTK-ANT-0022 5 5.15~5.895 PIFA |IPEX, MHF4| 300
5 5.925~7.125
RFA-57-JP805- -1.87 5.15~5.895
2 1/2 | Chain0/1 |ARISTOTLE PIFA |IPEX, MHF4| 300
4B-300 -1.88 5.925~7.125
3.11 2.4~2.4835
3 1/2 | Chain0/1| HongBo 260-25096 4.91 5.15~5.895 |Monopole| MHF4L 300
4.73 5.925~7.125
3 2.4~2.4835
4 1/2 | Chaino/1 [ARISTOTLE|RFA-27-C38H1- 74 5.15~5.895 | Dipole |IPEX, MHF4| 300
MHF4300 5 5.925~7.125
* Detail antenna specification please refer to antenna datasheet and/or antenna measurement report.
Report No.: RFBBUI-WTW-P23070201C-4 Page No. 9 / 1071 Report Format Version: 7.1.4
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2. The EUT incorporates a MIMO function:
6 GHz Band
Modulation Mode TX Configuration CDD Mode Beamforming Mode
802.11a 1TX Diversity Not Support Not Support
802.11ax (HE20) 1TX Diversity Not Support Not Support
802.11ax (HE40) 1TX Diversity Not Support Not Support
802.11ax (HE80) 1TX Diversity Not Support Not Support
802.11ax (HE160) 1TX Diversity Not Support Not Support
802.11be (EHT20) 1TX Diversity Not Support Not Support
802.11be (EHT40) SISO 1TX Diversity Not Support Not Support
802.11be (EHT80) 1TX Diversity Not Support Not Support
802.11be (EHT160) 1TX Diversity Not Support Not Support
(RU26/52/1086(/)34127::4/996/2*996) 1TX Diversity Not Support Not Support
802.11be
(RU263@/6%2/3;:{?3;192967/2*996 1TX Diversity Not Support Not Support
484+242/996+484/996+484+242)
802.11a 2TX Support Not Support
802.11ax (HE20) 2TX Support NSS2* Not Support
802.11ax (HE40) 2TX Support NSS2* Not Support
802.11ax (HE80) 2TX Support NSS2* Not Support
802.11ax (HE160) 2TX Support NSS2* Not Support
802.11be (EHT20) 2TX Support NSS2* Not Support
802.11be (EHT40) MIMO 2TX Support NSS2* Not Support
802.11be (EHT80) 2TX Support NSS2* Not Support
802.11be (EHT160) 2TX Support NSS2* Not Support
E02ilifax 2TX Support NSS2* Not Support
(RU26/52/106/242/484/996/2*996)
802.11be
(RUZE/S2106/242/484199612°906 21 Support NSS2* Not Suppor
484+242/996+484/996+484+242)

Note:

1. The modulation and bandwidth are similar for 802.11ax mode for 20 MHz (40 MHz, 80 MHz, 160 MHz) and 802.11be

mode for 20 MHz (40 MHz, 80 MHz, 160 MHz) therefore the manufacturer will control the power for 802.11ax mode is

same as the 802.11be mode or lower than it and investigated worst case to representative mode in test report.
2. *For 802.11ax and 802.11be, CDD mode only support NSS2.
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b2
3.3 Channel List
U-NII-5:
24 channels are provided for 802.11a, 802.11ax (HE20), 802.11be (EHT20):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 5955 MHz 5 5975 MHz 9 5995 MHz 13 6015 MHz
17 6035 MHz 21 6055 MHz 25 6075 MHz 29 6095 MHz
33 6115 MHz 37 6135 MHz 41 6155 MHz 45 6175 MHz
49 6195 MHz 53 6215 MHz 57 6235 MHz 61 6255 MHz
65 6275 MHz 69 6295 MHz 73 6315 MHz 77 6335 MHz
81 6355 MHz 85 6375 MHz 89 6395 MHz 93 6415 MHz
12 channels are provided for 802.11ax (HE40), 802.11be (EHT40):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
3 5965 MHz 1 6005 MHz 19 6045 MHz 27 6085 MHz
35 6125 MHz 43 6165 MHz 51 6205 MHz 59 6245 MHz
67 6285 MHz 75 6325 MHz 83 6365 MHz 91 6405 MHz
6 channels are provided for 802.11ax (HE80), 802.11be (EHT80):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
7 5985 MHz 23 6065 MHz 39 6145 MHz 55 6225 MHz
71 6305 MHz 87 6385 MHz
3 channels are provided for 802.11ax (HE160), 802.11be (EHT160):
Channel Frequency Channel Frequency Channel Frequency
15 6025 MHz 47 6185 MHz 79 6345 MHz

Report No.: RFBBUI-WTW-P23070201C-4
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U-NII-7:
17 channels are provided for 802.11a, 802.11ax (HE20), 802.11be (EHT20):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
117 6535 MHz 121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz 145 6675 MHz
149 6695 MHz 153 6715 MHz 157 6735 MHz 161 6755 MHz
165 6775 MHz 169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz
8 channels are provided for 802.11ax (HE40), 802.11be (EHT40):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
123 6565 MHz 131 6605 MHz 139 6645 MHz 147 6685 MHz
155 6725 MHz 163 6765 MHz 171 6805 MHz 179 6845 MHz
3 channels are provided for 802.11ax (HE80), 802.11be (EHT80):
Channel Frequency Channel Frequency Channel Frequency
135 6625 MHz 151 6705 MHz 167 6785 MHz

Frequency

6665 MHz

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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1. RU/MRU configuration supported in all bandwidths has been pre-tested to determine the worst-case

representative of the report.

Pre-Scan: 2. Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.
1. The worst case of RU/MRU configuration: 26-tone RU, 52-tone RU, 106-tone RU, 52+26-tone MRU
Worst Case: and 106+26-tone MRU in 20 MHz bandwidth; 484+242-tone MRU in 80 MHz bandwidth; 996+484-

tone MRU and 996+484+242-tone MRU in 160 MHz bandwidth.

Following channel(s) was (were) selected for the final test as listed below:

MRU

EUT . .
Test ltem Configure Mode Equipment| Signal Tested Modulation Data Rate | RU/MRU
Mode Class Mode Channel Parameter| Index
1, 49, 93,
802.11a 1TX/2TX | 117, 149, BPSK 6Mb/s NA
181
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO0 NA
181
3, 51, 91,
802.11be (EHT40) 123, 147, BPSK MCSO0 NA
179
7,55, 87,
802.11be (EHT80) 135, 151, BPSK MCSO0 NA
167
802.11be (EHT160) 15, 33 79, BPSK MCSO0 NA
802.11be (EHT20) 11;9128 BPSK MCSO 0,4,8,0,
Maximum RF ) 26-tone RU Very low 181 4.8
Output Power power |1TX NSS1| 1, 49, 93, 37, 38,
802;;_?;5:520) / 117, 149, BPSK MCSO0 40, 37,
2TX NSS2 181 38, 40
1,49, 93, 53, 53,
802.11be (EHT20) 117,149, | BPSK | MCSO | 54,53,
106-tone RU 181 53 54
802.11be (EHT20) 1, 93, 117,
52+26-tone MRU 181 BPSK | MCSO 11,3,1,3
802.11be (EHT20) 1, 93, 117,
106+26-tone MRU 181 BPSK | MCSO 11,2,1,2
802.11be (EHT80) 7,87, 135,
484+242-tone MRU 167 BPSK MCSO 13,2,2,2
802.11be (EHT160)
996+484-tone MRU 15,79, 143 BPSK MCSO0 3,2,3
802.11be (EHT160)
996+484+242-tone 15,79, 143 BPSK MCSO0 5,4,5

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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EUT . .
Test Item Configure Mode Equipment| Signal Tested Modulation Data Rate | RU/MRU
Mode Class Mode Channel Parameter | Index
1, 49, 93,
802.11a 1TX/2TX | 117, 149, BPSK 6Mb/s NA
181
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO0 NA
181
3,51, 91,
802.11be (EHT40) 123, 147, BPSK MCSO0 NA
179
7,55, 87,
802.11be (EHT80) 135, 151, BPSK MCSO0 NA
167
802.11be (EHT160) 15, ﬂs 79, BPSK MCSO0 NA
802.11be (EHT20) 11;9128 BPSK MCSO 0,4,8,0,
Maximum Power ) 26-tone RU Very low 181 4.8
Spectral Density power |1TX NSS1| 1, 49, 93, 37, 38,
8025121_:);5:520) / 117, 149, BPSK MCSO0 40, 37,
2TX NSS2 181 38, 40
1,49, 93, 53, 53,
802.11be (EHT20) 117,149, | BPSK | MCS0 | 54,53,
106-tone RU 181 53 54
802.11be (EHT20) 1, 93, 117,
52+26-tone MRU 181 BPSK MCS0 11,3,1,3
802.11be (EHT20) 1, 93, 117,
106+26-tone MRU 181 BPSK | MCSO 11,2,1,2
802.11be (EHT80) 7,87, 135,
484+242-tone MRU 167 BPSK MCS0 13,2,2,2
802.11be (EHT160)
996+484-tone MRU 15,79, 143 BPSK MCSO0 3,2,3
802.11be (EHT160)
996+484+242-tone 15,79, 143] BPSK MCSO0 54,5
MRU

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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EUT . .
Test Item Configure Mode Equipment| Signal Tested Modulation Data Rate | RU/MRU
Mode Class Mode Channel Parameter| Index
1, 49, 93,
802.11a 1TX/2TX | 117, 149, BPSK 6Mb/s NA
181
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO0 NA
181
3, 51,91,
802.11be (EHT40) 123, 147, BPSK MCSO0 NA
179
7,55, 87,
802.11be (EHT80) 135, 151, BPSK MCSO0 NA
167
802.11be (EHT160) 15, ﬂs 79, BPSK MCSO0 NA
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO 0,4,8,0,
L 26-tone RU 4,8
Emission ) Very low 181
Bandwidth power |1TX NSS1| 1, 49, 93, 37, 38,
8025121_?02((55520) / 117, 149, BPSK MCSO0 40, 37,
2TX NSS2 181 38, 40
1,49, 93, 53, 53,
8021'(;;3;(5:520) 117,149, | BPSK | MCSO | 5453,
181 53, 54
802.11be (EHT20) 1, 93, 117,
52+26-tone MRU 181 BPSK MCS0 11,3,1,3
802.11be (EHT20) 1, 93, 117,
106+26-tone MRU 181 BPSK | MCSO0 11,2,1,2
802.11be (EHT80) 7,87, 135,
484+242-tone MRU 167 BPSK MCSO0 13,2,2,2
802.11be (EHT160)
996+484-tone MRU 15,79, 143 BPSK MCSO0 3,2,3
802.11be (EHT160)
996+484+242-tone 15,79, 143| BPSK MCSO0 5,4,5
MRU

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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EUT . .
Test Item Configure Mode Equipment| Signal Tested Modulation Data Rate | RU/MRU
Mode Class Mode Channel Parameter| Index
1, 49, 93,
802.11a 1TX/2TX | 117, 149, BPSK 6Mb/s NA
181
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO0 NA
181
3, 51,91,
802.11be (EHT40) 123, 147, BPSK MCSO0 NA
179
7,55, 87,
802.11be (EHT80) 135, 151, BPSK MCSO0 NA
167
802.11be (EHT160) 15, ;1'13 79, BPSK MCSO0 NA
1, 49, 93,
8022231_:)0?“(3ERHJ20) 117, 149, BPSK MCSO0 0, i % 0,
In-Band ) Very low 181 '
Emission Mask power |1TX NSS1| 1, 49, 93, 37, 38,
8025121_:);((3ERHJ20) / 117, 149, BPSK MCSO0 40, 37,
2TX NSS2 181 38, 40
1,49, 93, 53, 53,
8021'(;;3;(5:520) 117,149, | BPSK | MCSO | 5453,
181 53, 54
802.11be (EHT20) 1, 93, 117,
52+26-tone MRU 181 BPSK MCS0 11,3,1,3
802.11be (EHT20) 1, 93, 117,
106+26-tone MRU 181 BPSK | MCSO0 11,2,1,2
802.11be (EHT80) 7,87, 135,
484+242-tone MRU 167 BPSK MCSO 12,222
802.11be (EHT160)
996+484-tone MRU 15,79, 143 BPSK MCSO0 2,2,3
802.11be (EHT160)
996+484+242-tone 15,79, 143| BPSK MCSO0 4,4,5
MRU

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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EUT . .
Test Item Configure Mode Equipment| Signal Tested Modulation Data Rate | RU/MRU
Mode Class Mode Channel Parameter | Index
1, 49, 93,
802.11a 1TX/2TX | 117, 149, BPSK 6Mb/s NA
181
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO0 NA
181
3,51, 91,
802.11be (EHT40) 123, 147, BPSK MCSO0 NA
179
7,55, 87,
802.11be (EHT80) 135, 151, BPSK MCSO0 NA
167
802.11be (EHT160) 15, ﬂs 79, BPSK MCSO0 NA
1, 49, 93,
sozég:);((aEFl{-lJzo) 117,149, | BPSK | mcso |© j’ g’ 0,
Occupied ) Very low 181 T
Bandwidth power |1TX NSS1| 1, 49, 93, 37, 38,
80252?;5:520) / 117, 149, BPSK MCSO0 40, 37,
2TX NSS2 181 38, 40
1,49, 93, 53, 53,
8021'(;;3;(5:520) 117,149, | BPSK | MCSO | 54,53,
181 53, 54
802.11be (EHT20) 1, 93, 117,
52+26-tone MRU 181 BPSK MCS0 11,3,1,3
802.11be (EHT20) 1, 93, 117,
106+26-tone MRU 181 BPSK | MCSO 11,2,1,2
802.11be (EHT80) 7,87, 135,
484+242-tone MRU 167 BPSK MCS0 13,2,2,2
802.11be (EHT160)
996+484-tone MRU 15,79, 143] BPSK MCSO0 3,2,3
802.11be (EHT160)
996+484+242-tone 15,79, 143] BPSK MCSO0 54,5
MRU
Contention- i 802.11be (EHT20) | Very low i 37,133 BPSK MCSO0 NA
based Protocol 802.11be (EHT160)| power 47,143 BPSK MCSO0 NA
AC Power Verv low
Conducted A, B,C | 802.11be (EHT80) (?\I/ver 2TX NSS2 167 BPSK MCSO0 NA
Emissions P
Unwanted Verv low
Emissions below| A,B,C | 802.11be (EHT80) p(?\llver 2TX NSS2 167 BPSK MCSO0 NA
1 GHz

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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ot ltem Coﬁg;”e Vode Equipment| Signal | Tested |, . . |DataRate |RUMRU
Mode Class Mode Channel Parameter | Index
1, 49, 93,
802.11a 1TX/2TX | 117, 149, BPSK 6Mb/s NA
181
1, 49, 93,
802.11be (EHT20) 117, 149, BPSK MCSO0 NA
181
3, 51,91,
802.11be (EHT40) 123, 147, BPSK MCSO0 NA
179
7, 55, 87,
802.11be (EHT80) 135, 151, BPSK MCSO0 NA
167
802.11be (EHT160) 15, 1413 79, BPSK MCSO0 NA
1, 49, 93,
802.11be (EHT20) 117, 149 BPSK MCSO 0,4,8,0,
Unwanted 26-tone RU 4,8,
Emissions ABC VSQ\/NE:N 1TX NSS1/[ 1 19 63 37,38
above 1 GHz 002 11be (ER120) / 117,149, | BPSK | MCSO | 40,37,
2TX NSS2 181 38, 40
1, 49, 93, 53, 53,
002 Jabe (BT 20) 117,149, | BPSK | MCSO | 54,53,
181 53, 54
802.11be (EHT20) 1, 93, 117,
52+26-tone MRU 181 BPSK MCSO 11,313
802.11be (EHT20) 1, 93, 117,
106+26-tone MRU 181 BPSK | MCs0 11,2,1,2
802.11be (EHT80) 7,87, 135,
484+242-tone MRU 167 BPSK MCSO 3,2,2,2
802.11be (EHT160)
996+484-tone MRU 15,79, 143] BPSK MCSO0 3,2,3
802.11be (EHT160)
996+484+242-tone 15,79, 143 BPSK MCSO 54,5
MRU
Transmit power Very low
control (TPC) - 802.11be (EHT160) - 47,143 - - -
. power
mechanism
EUT Configure A PIFA Antenna
Mode- B Monopole Antenna
C Dipole Antenna
Note:
1. This EUT does not support Channel puncturing or bandwidth reduction mechanisms.
2. In the original report:
i. The antenna of types the worst case was pre-test and found when positioned on (X /Y / Z axis):
» PIFA antenna: Y axis;
» Monopole antenna: Y axis;
» Dipole antenna: Z axis
ii. For 1Tx diversity configuration the worst chain is: Chain 0 (S1)

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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3.5 Duty Cycle of Test Signal
802.11a: Duty cycle = 2.693 ms / 2.699 ms x 100% = 99.8%
802.11be (EHT20): Duty cycle = 0.969 ms / 0.976 ms x 100% = 99.3%
802.11be (EHT40): Duty cycle = 0.969 ms / 0.976 ms x 100% = 99.3%
802.11be (EHT80): Duty cycle = 1.008 ms / 1.016 ms x 100% = 99.2%
802.11be (EHT160): Duty cycle = 1.009 ms / 1.016 ms x 100% = 99.3%
Duty Cycle Analysis
125+ RBW:
120 10.000MHz
t1 2 |t3 WEBWW:
110 : H 50.000MHz
t2 @ 3.205ms
g o t3@ 3.211ms
e
= Tx on (t2-t1):
: 80 2.693ms
70 Period (£3-t1):
2.699ms
60
50
44~ 1 1 1 1 1 1 1 1 1 1
] 2m 4dm 6m 8m 10m 12m 14m 16m 18m 20m
Time (s)
802.11a
Duty Cycle Analysis
121= RBW:
10.000MHz
110 t1 t2 0t WEWV:
50.000MHz
1t t1 @ 362us
t2 @ 1.331ms
% 90- U] t3 @ 1.338ms
T
;u’ 30 Tx on [x2-t1):
z 96%us
70 Period (t3-t1):
976us
60
50
43_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
] 500u 1m 1.5m 2m 2.5m 3m 3.5m 4m 4.5m am 5.5m 6m 6.5m 7m 7.5m
Time (s)
802.11be (EHT20)

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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Duty Cycle Analysis
- REW:
110 10.000MHz
t1 t2 |t3 VEBW:
50.000MHz
100- l
t1 @ 835us
90- t2 @ 1.804ms
=) 3@ 1811ms
T 80
;u’ Tx on (t2-t1):
z 969us
= 70
Period (t3-t1):
60 976us
50
41 _I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
] 500u im 1.5m 2m 2.5m 3m 3.5m 4m 4.5m am 5.5m 6m 6.5m 7m 7.5m
Time (s)
802.11be (EHT40)
Duty Cycle Analysis
1as RBV-
10.000MHz
105 3 e WEWV:
100 50.000MHz
95-
90— t1 @ 649us
t2 @ 1.657ms
z 85- t3 @ 1.665ms
[as]
- 80
= | I ' T on [£2-1):
z 75 1.008ms
= 70 -
Period (t3-t1):
e 1.016ms
60
55
50
45_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
] 500u 1m 1.5m 2m 2.5m 3m 3.5m 4m 4.5m am 5.5m 6m 6.5m 7m 7.5m
Time (s)
802.11be (EHT80)
Duty Cycle Analysis
LIUS RBW:
10.000MHz
100 il g VBW-
95 50.000MHz
50- t1 @ 835us
83 t2 @ 1.844ms
=) t3 @ 1.851ms
@ 80- Y N R A T o
=
;u’ 75 Tx on [t2-t1):
z 1.009ms
= 70
65 Period (t3-t1):
1.016ms
60
55
50
46_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
] 500u 1m 1.5m 2m 2.5m 3m 3.5m 4m 4.5m am 5.5m 6m 6.5m 7m 7.5m
Time (s)

802.11be (EHT160)

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052
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3.6 Test Program Used and Operation Descriptions

Controlling software (RTL8922A PCIE_MP_Package v2.0.39(153036)) has been activated to set the EUT under
transmission condition continuously at specific channel frequency.

3.7 Connection Diagram of EUT and Peripheral Devices

Mode A
EUT i SO — PIFAantenna |
—— PIFAantenna |
(A) Laptop (B) Test Tool
(M
(2) Under Table
D— (C) Adapter
Mode B:
+—— Monopole antenna |
E +——1 Monopole antenna |
(A) Laptop (B) Test Tool
(1)
(2) Under Table
:| }——— (C) Adapter
Report No.: RFBBUI-WTW-P23070201C-4 Page No. 21 / 1071 Report Format Version: 7.1.4
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Mode C:
EUT S0 +— Di.pole antenna |
! S1 — Dipoleantenna |
(A) Laptop (B) Test Tool
___________ (1
2) Under Table
:Di (C) Adapter
3.8 Configuration of Peripheral Devices and Cable Connections
ID Product Brand Model No. Serial No. FCC ID Remarks
A Laptop Dell E5420 FHNS4S1 N/A Provided by Lab
B Test Tool Realtek N/A N/A N/A Supplied by applicant
C Adapter Dell LA65NM130 N/A N/A Provided by Lab
o Length | Shielding Cores
ID Cable Descriptions Qty. Remarks
(m) (Yes/No) (Qty.)
1 DC Cable 1 1.8 No 0 Provided by Lab
2 AC Cable 1 1 No 0 Provided by Lab

Report No.: RFBBUI-WTW-P23070201C-4 Page No. 22 / 1071 Report Format Version: 7.1.4
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4 Test Instruments

The calibration interval of the all test instruments are 12 months and the calibrations are traceable to NML/ROC and

NIST/USA.
41 Maximum RF Output Power

Description i i
p Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
Pulse Power Sensor MA2411B 1726434 2024/6/7 2025/6/6
Anritsu
RF Power Meter ML2495A 1529002 2024/6/7 2025/6/6
Anritsu
Notes:
1. The test was performed in Oven room 2.
2. Tested Date: 2024/8/22 ~ 2024/12/1
4.2 Maximum Power Spectral Density
Description i i
Ipt Model No. Serial No. Calibrated Callbre_lted
Manufacturer Date Until
MXA Signal Analyzer N9020B MY60112408 2024/3/7 2025/3/6
Keysight
ADT_REF Test Software
Software \V7.65.4 N/A N/A N/A
Notes:
1. The test was performed in Oven room 2.
2. Tested Date: 2024/8/22 ~ 2024/12/1
4.3 Emission Bandwidth
Refer to section 4.2 to get the tested date and information of the instruments.
4.4 In-Band Emission Mask
Description i i
Ipt Model No. Serial No. Calibrated Callbre_lted
Manufacturer Date Until
MXA Signal Analyzer N9020B MY60112408 2024/3/7 2025/3/6
Keysight
ADT_RF Test Software
Software \V7.65.4 N/A N/A N/A
Notes:

1. The test was performed in Oven room 2.
2. Tested Date: 2024/8/22 ~ 2024/8/26

4.5 Occupied Bandwidth

Refer to section 4.2 to get the tested date and information of the instruments.

Report No.: RFBBUI-WTW-P23070201C-4
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4.6 Contention-based Protocol
Description i i
ipt Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
Frequency Extender N5182BX07 MY59360198 2024/9/27 | 2025/9/26
Keysight
MXG Vector Signal Generator N5182B MY53052647 2024/9/27 | 2025/9/26
Keysight
: i F698501347 01 2023/12/12 | 2024/12/11
P(-JV\./erlSleltter/Combmer ZFRSC-123-S+ _
Mini-Circuits F698501347_02 2023/12/12 | 2024/12/11
i’gga' & Spectrum Analyzer FSW8 101497 2024/5/21 2025/5/20
2’3;3' Analyzer FSV40 101516 2024/1/29 | 2025/1/28
Notes:
1. The test was performed in Adaptivity room.
2. Tested Date: 2024/10/23
4.7 AC Power Conducted Emissions
Descripti i i
ption Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
50 ohm terminal resistance 50 ohm 3 20241111 | 2025/10/31
Telegartner
E';'ge“ Receiver ESCS 30 100375 2024/5/20 | 2025/5/19
g%ed Attenuator STI02-2200-10 005 2024/2/19 | 2025/2/18
LISN - 835239/001 2024/4/3 2025/4/2
R&S 848773/004 2024/10/7 | 2025/10/6
RF Coaxial Cable
VERAG 5D-FB COCCAB-001 2024/2119 | 2025/2/18
Software
VAT BVADT Cond_V7.3.7.4 N/A N/A N/A
Notes:

1. The test was performed in Conduction 1

2. Tested Date: 2024/11/8

Report No.: RFBBUI-WTW-P23070201C-4
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4.8 Unwanted Emissions below 1 GHz
Description i i
Ipt Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
Bi_Log Antenna
VULB 9168 9168-0942 2024/10/14 2025/10/13
Schwarzbeck
Boresight Antenna Tower & Turn
Table MF-7802BS MF780208530 N/A N/A
Max-Full
Fixed Attenuator UNAT-5+ PAD-ATT5-01 2024/5/16 | 2025/5/15
Mini-Circuits
Loop Antenna
TESEQ HLA 6121 63620 2024/10/17 2025/10/16
MXA Signal Analyzer N9020B MY60112410 2024/313 | 2025/3/12
Keysight
MXE EMI Receiver N9038A MY59050100 2024/6/19 | 2025/6/18
Keysight
Preamplifier EMC330N 980852 2024/2/17 2025/2/16
EMCI EMC001340 980142 2024/2/19 2025/2/18
RF Coaxial Cable LOOPCAB-001 2024/2/19 2025/2/18
5D-FB
JYEBAO LOOPCAB-002 2024/2/19 2025/2/18
RF Coaxial Cabl 966-6-1 2024/5/16 2025/5/15
PEWgaX'a able 8D 966-6-2 2024/5116 | 2025/5/15
966-6-3 2024/5/16 2025/5/15
Software ADT_Radiated V8.7.08 N/A N/A N/A
Notes:

1. The test was performed in 966 Chamber No. 6.

2. Tested Date: 2024/11/9

Report No.: RFBBUI-WTW-P23070201C-4
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4.9 Unwanted Emissions above 1 GHz
Description i i
Ipt Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
Boresight Antenna Tower & Turn
Table MF-7802BS MF780208530 N/A N/A
Max-Full
2023/11/12 2024/11/11
Horn Antenna BBHA 9120D 9120D-2035 2024/11/10 2025/11/9
Schwarzbeck BBHA 9170 BBHAG170519 2023/11/12 2024/11/11
2024/11/10 2025/11/9
MXA Signal Analyzer N9020B MY60112410 2024/3/13 | 2025/3/12
Keysight
MXE EMI Receiver N9038A MY59050100 2024/6/19 | 2025/6/18
Keysight
Preamplifier EMC12630SE 980385 2024/6/1 2025/5/31
EMCI EMC184045SE 980387 2024/8/8 2025/8/7
RF Coaxial Cabl EMC104-SM-SM-1300 210205 2024/6/1 2025/5/31
A Cloax'a able EMC104-SM-SM-2000 210203 2024/6/1 2025/5/31
EMC104-SM-SM-8000 221015 2024/6/1 2025/5/31
Software ADT_Radiated V8.7.08 N/A N/A N/A
Notes:
1. The test was performed in 966 Chamber No. 6.
2. Tested Date: 2024/9/9 ~ 2024/12/19
4.10 Transmit power control (TPC) mechanism
Description & Manufacturer Model No. Serial No. Calibrated Date Calibrated Until
PXA Signal Analyzer
Keysight N9030A MY55410176 2024/6/12 2025/6/11
Power Splitter/Combiner ZN2PD-9G-S+ | SF620001639-1 2024/3/19 2025/3/18
Mini-Circuits
Programmable Step Attenuator GKTS1-9-110-8Y- | GKTS1-9-110-8Y-
SHX HLU HLU-02 2024/5/29 2025/5/28

Notes:

1. The test was performed in Oven room 2.
2. Tested Date: 2024/12/25 ~2024/12/26
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5 Limits of Test Items
5.1 Maximum RF Output Power
i Limit
OpBeragon Equipment Class
2 Maximum Average Power
U-NII-5
6VL: 15E 6 GHz VLP device EIRP 14 dBm
U-NII-7
Per KDB 662911 Method of conducted output power measurement on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with Nant = 5.
For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.
5.2 Maximum Power Spectral Density
i Limit
CpperEiien Equipment Class
Band Maximum Power Density
U-NII-5 .
U-NII-7 6VL: 15E 6 GHz VLP device EIRP -5 dBm/MHz
5.3 Emission Bandwidth
The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz band is 320 MHz.
5.4 In-Band Emission Mask
Frequencies o
X) dB
Test ltem (MHz) (X) dBc
At 1 MHz outside of channel edge 20
o At one channel bandwidth from the channel center*?2 28
Emission Mask ; - "
At one- and one-half times the channel bandwidth away from channel center™3 40
More than one- and one-half times the channel bandwidth 40

*1: The power spectral density must be suppressed by “x” dB
*2: At frequencies between one megahertz outside an unlicensed device’s channel edge and one channel bandwidth
from the center of the channel, the limits must be linearly interpolated between 20 dB and 28 dB suppression,

*3 . At frequencies between one and one- and one-half times an unlicensed device’s channel bandwidth, the limits must
be linearly interpolated between 28 dB and 40 dB suppression.
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5.5 Occupied Bandwidth

The results are for reference only.

5.6 Contention-based Protocol
Unlicensed indoor low-power devices must detect co-channel radio frequency power that is at least -62 dBm (The

threshold is referenced to a 0 dBi antenna gain.) or lower. Additionally, indoor low-power devices must detect co-channel
energy with 90% or greater certainty.

5.7 AC Power Conducted Emissions

Conducted Limit (dBuV)

Frequency (MHz) Quasi-peak Average
0.15-05 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30.0 60 50

Notes:
1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

5.8 Unwanted Emissions below 1 GHz

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified as below
table.

Frequencies (MHz) Field Strength (microvolts/meter) Measurement Distance (meters)

0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30

30 ~ 88 100 3

88 ~ 216 150 3

216 ~ 960 200 3

Above 960 500 3

Notes:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).
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5.9 Unwanted Emissions above 1 GHz

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified as below

table.

Frequencies (MHz)

Field Strength (microvolts/meter)

Measurement Distance (meters)

Above 960

500

3

Notes:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uvV/m).

3. For frequencies above 1000 MHz, the field strength limits are based on average detector, however, the peak
field strength of any emission shall not exceed the maximum permitted average limits, specified above by more
than 20 dB under any condition of modulation.

Limits of unwanted emission out of the restricted bands

Frequencies (MHz)

EIRP Limit

Equivalent Field Strength at 3 m

5925 MHz > F > 7125 MHz

Peak: -7 (dBm/MHz)

88.2 (dBuV/m)

Average: -27 (dBm/MHz)

68.2 (dBuV/m)

Note: The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

1000000 v30P

E= pV/m, where P is the eirp (Watts).

3

5.10 Transmit power control (TPC) mechanism

Very low power devices operating in the 5.925-6.425 and 6.525-6.875 GHz bands shall employ a transmit power control
(TPC) mechanism. A very low power device is required to have the capability to operate at least 6 dB below the maximum
EIRP power spectral density (PSD) value of -5 dBm/MHz.
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6 Test Arrangements
6.1 Maximum RF Output Power

6.1.1 Test Setup

EUT Power Sensor Power Meter

Attenuator |

6.1.2 Test Procedure

Method PM is used to perform output power measurement, trigger and gating function of wide band power meter is enabled
to measure max output power of TX on burst and set the detector to average. Duty factor is not added to measured value.

6.2 Maximum Power Spectral Density
6.2.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.2.2 Test Procedure

For specified measurement bandwidth 1 MHz:
Method SA-1

a. Set span to encompass the entire emission bandwidth (EBW) of the signal.
b. Set RBW =1 MHz, Set VBW = 3 MHz, Detector = RMS

c. Sweep points 2 [2 x span / RBW]. (This gives bin-to-bin spacing < RBW / 2, so that narrowband signals are not
lost between frequency bins.)

Sweep time = auto, trigger set to “free run”.
Trace average at least 100 traces in power averaging mode.
f. Record the max value

6.3 Emission Bandwidth
6.3.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.3.2 Test Procedure

a. Set RBW = approximately 1% of the emission bandwidth.

b. Setthe VBW > RBW.

c. Detector = Peak.

d. Trace mode = max hold.

e. Measure the maximum width of the emission that is 26 dB down from the peak of the emission. Compare this with
the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
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6.4 In-Band Emission Mask
6.4.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.4.2 Test Procedure
a. Connect output of the antenna port to a spectrum analyzer and adjust appropriate attenuation.
b. Measure the 26 dB EBW using the test procedure 12.4.1 of ANSI C63.10-2013. (Determine the channel edge.)

c. Measure the power spectral density (for emissions mask reference) using the following procedure:
a) Set the span to encompass the entire 26 dB EBW of the signal.
b) Set RBW = same RBW used for 26 dB EBW measurement.
c) Set VBW = [3 X RBW].
d) Number of points in sweep =[2 X span / RBW].
e) Sweep time = auto.
f) Detector = RMS (i.e., power averaging).
g) Trace average at least 100 traces in power averaging (rms) mode.
h) Use the peak search function on the instrument to find the peak of the spectrum.

d. Using the measuring equipment limit line function, develop the emissions mask based on the following
requirements. The emissions power spectral density must be reduced below the peak power spectral density (in
dB) as follows:

a) Suppressed by 20 dB at 1 MHz outside of the channel edge. (The channel edge is defined as the 26-dB point
on either side of the carrier center frequency.)
b) Suppressed by 28 dB at one channel bandwidth from the channel center.
c) Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel center.
e. Adjust the span to encompass the entire mask as necessary and clear trace.
f. Trace average at least 100 traces in power averaging (rms) mode.

g. Adjust the reference level as necessary so that the crest of the channel touches the top of the emission mask

6.5 Occupied Bandwidth
6.5.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.5.2 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the fundamental
frequency was measured by spectrum analyzer with resolution bandwidth in the range of 1% to 5% of the anticipated
emission bandwidth, and a video bandwidth at least 3x the resolution bandwidth and set the detector to Sampling. The
width of a frequency band such that, below the lower and above the upper frequency limits, the mean powers emitted are
each equal to a specified percentage 0.5% of the total mean power of a given emission.
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6.6 Contention-based Protocol
6.6.1 Test Setup

RFIn | Trig. Out Trig. In
—®  Signal Analyzer1 @&—— —@  Signal Analyzer 2
Atten. 1 \
4 /
A LA ; e
AWGN Signal Source @ o YV o—— Yo— RFIn
Atten. 3
4 -3dB P — -3dB
o/ ’v:' V¢l Py
e ) ’ Atten. 2
4
Companion Device & . EUT * o / o

Port1 Port 2

6.6.2 Test Procedure

a. Set the signal analyzer center frequency to the nominal EUT channel center frequency. The span range of the
signal analyzer shall be between two times and five times the OBW of the EUT. Connect the output port of the
EUT to the signal analyzer 2. Ensure that the attenuator 2 provides enough attenuation to not overload the signal
analyzer 2 receiver.

b. Monitoring the signal analyzer 2, verify the EUT is operating and transmitting with the parameters (set as
following section 4.7.5 EUT operating condition).

c. Determine number of times detection threshold test as following table,

Placement of Incumbent

If Number of Tests ..
Transmission
BWeur= BWinc Once Same as EUT transmission
BWinc < BWeutr = 2xBWinc Once Contained within BWeur
TWiPe'. . . Closely to the lower edge and upper
2XBWinc < BWeut = 4xBWinc (Incumbent transmission is contained

within BWeur) edge of the EUT Channel

Closely to the lower edge ,in the
BWeut > 4xBWinc Three times middle and upper edge of the EUT
Channel

d. Using an AWGN signal source, generate (but do not transmit, i.e., RF OFF) a 10 MHz-wide AWGN signal. Use
step c table to determine the center frequency of the 10 MHz AWGN signal relative to the EUT’s channel
bandwidth and center frequency.

e. Setthe AWGN signal power to an extremely low level (more than 20 dB below the -62 dBm threshold). Connect
the AWGN signal source, via a 3-dB splitter, to the signal analyzer 1 and the EUT.

f. Transmit the AWGN signal (RF ON) and verify its characteristics on the signal analyzer 1.

g. Monitor the signal analyzer 2 to verify if the AWGN signal has been detected and the EUT has ceased
transmission. If the EUT continues to transmit, then incrementally increase the AWGN signal power level until the
EUT stops transmitting.

h. (Including all losses in the RF paths) Determine and record the AWGN signal power level (at the EUT’s antenna
port) at which the EUT ceased transmission. Repeat the procedure at least 10 times to verify the EUT can detect
an AWGN signal with 90% (or better) level of certainty.

i. Refer to step c table to determine number of times the detection threshold testing needs to be repeated. If testing
is required more than once, then go back to step d, choose a different center frequency for the AWGN signal and
repeat the process.
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6.7 AC Power Conducted Emissions

6.7.1 Test Setup
/ Vertical Ground
Reference Plane / Test Receiver
B Sm—

EUT Moooo
]

40cm

80cm
|LISNh
1l | |

N L

\ Horizontal Ground

Reference Plane

Note: 1.Support units were connected to second LISN.

For the actual test configuration, please refer to the attached file (Test Setup Photo).
6.7.2 Test Procedure

a. The EUT was placed on a 0.8 meter to the top of table and placed 0.4 meters from the conducting wall of the
shielded room with EUT being connected to the power mains through a line impedance stabilization network
(LISN). Other support units were connected to the power mains through another LISN. The two LISNs provide 50
ohm/ 50 uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was searched. Emission levels under (Limit — 20 dB) was not
recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9 kHz for quasi-peak detection (QP) and
average detection (AV) at frequency 0.15 MHz-30 MHz.
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6.8 Unwanted Emissions below 1 GHz
6.8.1 Test Setup
For Radiated emission below 30 MHz
Ant.\ 1m
EUT& /
Support Units |- 3m l
Turn Table
_ ’JX__L‘ e
80 cm
L
Ground Plane
Test Receiver
eee
2002 |
For Radiated emission above 30 MHz
Ant. Tower 14 m
Variable
EUT& 3m
Support Units  |= I
Turn Table % T
_ ’JX__L‘ o
80 cml ﬁ
L
Ground Plane
Test Receiver
\ | S—
Mo o o o
[ |
For the actual test configuration, please refer to the attached file (Test Setup Photo).
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6.8.2 Test Procedure

For Radiated emission below 30 MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

c. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was turned from O
degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode, except for the frequency band (9 kHz to 90 kHz and 110 kHz to 490 kHz) set to average detect function
and peak detect function.

Notes:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 200 Hz at frequency below
150 kHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9 kHz or 10 kHz at
frequency (150 kHz to 30 MHz).

3. All modes of operation were investigated and the worst-case emissions are reported.

For Radiated emission above 30 MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the maximum value
of the field strength. Both horizontal and vertical polarizations of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to heights
from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum hold
mode when the test frequency is below 1 GHz.
Notes:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz for Quasi-peak
detection (QP) at frequency below 1 GHz.

2. All modes of operation were investigated and the worst-case emissions are reported.
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Unwanted Emissions above 1 GHz

Test Setup

Boresight Ant. Tower

1-4m
Variable
EUT& 3m \
Support Units | I
\f Turn Table D s
Absorber

soen] WAMWTAAA e

Ground Plane

Test Receiver

N [ —

For the actual test configuration, please refer to the attached file (Test Setup Photo).

6.9.2
a.

Test Procedure

The EUT was placed on the top of a rotating table 1.5 meters above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

The height of antenna is varied from one meter to four meters above the ground to determine the maximum value
of the field strength. Both horizontal and vertical polarizations of the antenna are set to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to heights
from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

The test-receiver system was set to peak and average detects function and specified bandwidth with maximum
hold mode when the test frequency is above 1 GHz. If the peak reading value also meets average limit,
measurement with the average detector is unnecessary.

Notes:

1.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz for
Peak detection (PK) and Average detection (AV) at frequency above 1 GHz.

For fundamental and harmonic signal measurement, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is = 1/T (Duty cycle < 98%) or 10 Hz (Duty cycle = 98%) for Average detection
(AV) at frequency above 1 GHz.

All modes of operation were investigated and the worst-case emissions are reported.
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6.10 Transmit power control (TPC) mechanism
6.10.1 Test Setup

— Coupler — i i
EUT oupler Attenuator Companion Device

(To adjust RSSI
levels)

Spectrum Analyzer

Client to Client Set Up

6.10.2 Test Procedure

a. Establish a connection between the EUT and the companion device and enable peer-to-peer communication.

b. Spectrum set span to encompass the entire emission bandwidth (EBW) of the signal. RBW = 1 MHz, Set VBW =
3 MHz, Detector = RMS, Sweep time = auto. Trace average at least 100 traces in power averaging mode. Record
the max value.

c. Set the variable attenuator to 0 dB (simulate a noise-free spectral environment and high RSSI).
Capture the PSD values (A) from the Spectrum analyzer.
Increase the attenuation of the variable attenuator step to step (simulate a noisy spectral environment and low
RSSI))

f. Capture the PSD values (B) from the Spectrum analyzer.

g. Compare the highest PSD from value (A) to the highest PSD on value (B) and determine the delta. For MIMO
operations use the sum of the highest PSD from each individual antenna.
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7 Test Results of Test Item
7.1  Maximum RF Output Power
Input Power: 3.3 Vdc Enwroqr_nent.al 23°C, 63% RH Tested By: Louis Yang
Conditions:
1TX
802.11a
Chan. Freq FYEIRED P Antenna EIRP Limit
Chan. (MHZ) ‘| Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 1.977 2.96 5.00 6.252 7.96 14 Pass
49 6195 1.932 2.86 5.00 6.11 7.86 14 Pass
93 6415 1.919 2.83 5.00 6.068 7.83 14 Pass
117 6535 1.959 2.92 5.00 6.195 7.92 14 Pass
149 6695 1.945 2.89 5.00 6.151 7.89 14 Pass
181 6855 2.109 3.24 5.00 6.669 8.24 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20)
Chan. Freq B PUEITEEE Antenna EIRP Limit
Chan. (MHZ) ‘| Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 227 3.56 5.00 7.178 8.56 14 Pass
49 6195 2.193 3.41 5.00 6.935 8.41 14 Pass
93 6415 2.094 3.21 5.00 6.622 8.21 14 Pass
117 6535 2173 3.37 5.00 6.872 8.37 14 Pass
149 6695 2.148 3.32 5.00 6.793 8.32 14 Pass
181 6855 2.355 3.72 5.00 7.447 8.72 14 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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802.11be (EHT40)
Chan. Freq RYEIEED AEEYD Antenna EIRP Limit
Chan. (M.HZ) ‘| Power Power Gain (dBi) EIRP (mW) |EIRP (dBm) (dBm) Test Result
(mW) (dBm)
3 5965 4.808 6.82 5.00 15.204 11.82 14 Pass
51 6205 4.295 6.33 5.00 13.582 11.33 14 Pass
91 6405 4.305 6.34 5.00 13.614 11.34 14 Pass
123 6565 4.436 6.47 5.00 14.028 11.47 14 Pass
147 6685 4.457 6.49 5.00 14.094 11.49 14 Pass
179 6845 4.786 6.80 5.00 15.135 11.8 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT80)
Chan. Freq RYEIEED AEEYD Antenna EIRP Limit
Chan. (M.HZ) ‘| Power Power Gain (dBi) EIRP (mW) |EIRP (dBm) (dBm) Test Result
(mW) (dBm)
7 5985 7.586 8.80 5.00 23.989 13.8 14 Pass
55 6225 7.674 8.85 5.00 24.267 13.85 14 Pass
87 6385 7.745 8.89 5.00 24.492 13.89 14 Pass
135 6625 7.516 8.76 5.00 23.768 13.76 14 Pass
151 6705 7.745 8.89 5.00 24.492 13.89 14 Pass
167 6785 7.834 8.94 5.00 24773 13.94 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT160)
Chan. Freq FYEIRED P Antenna EIRP Limit
Chan. (MHZ) ‘|  Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
15 6025 7.603 8.81 5.00 24.043 13.81 14 Pass
47 6185 7.889 8.97 5.00 24.947 13.97 14 Pass
79 6345 7.745 8.89 5.00 24.492 13.89 14 Pass
143 6665 7.889 8.97 5.00 24.947 13.97 14 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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b2
802.11be (EHT20) 26-tone RU
Chan. Freq. RYEIEED AEEYD Antenna EIRP Limit
Chan. (MHz) Power Power Gain (dBi) EIRP (mW) |EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 0.2163 -6.65 5.00 0.684 -1.65 14 Pass
49 6195 0.2382 -6.23 5.00 0.7533 -1.23 14 Pass
93 6415 0.2323 -6.34 5.00 0.7346 -1.34 14 Pass
117 6535 0.2173 -6.63 5.00 0.6872 -1.63 14 Pass
149 6695 0.2366 -6.26 5.00 0.7482 -1.26 14 Pass
181 6855 0.2323 -6.34 5.00 0.7346 -1.34 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20) 52-tone RU
Chan. Freq. RYEIEED AEEYD Antenna EIRP Limit
Chan. (MHz) Power Power Gain (dBi) EIRP (mW) |EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 0.4667 -3.31 5.00 1.476 1.69 14 Pass
49 6195 0.4315 -3.65 5.00 1.365 1.35 14 Pass
93 6415 0.4055 -3.92 5.00 1.282 1.08 14 Pass
117 6535 0.4732 -3.25 5.00 1.496 1.75 14 Pass
149 6695 0.4853 -3.14 5.00 1.535 1.86 14 Pass
181 6855 0.4385 -3.58 5.00 1.387 1.42 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20) 106-tone RU
Chan. Freq. FYEIRED P Antenna EIRP Limit
Chan. (MHz) Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 0.9638 -0.16 5.00 3.048 4.84 14 Pass
49 6195 0.9727 -0.12 5.00 3.076 4.88 14 Pass
93 6415 0.9183 -0.37 5.00 2.904 4.63 14 Pass
117 6535 0.9162 -0.38 5.00 2.897 4.62 14 Pass
149 6695 0.9354 -0.29 5.00 2.958 4.71 14 Pass
181 6855 0.9183 -0.37 5.00 2.904 4.63 14 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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802.11be (EHT20) 52+26-tone MRU
Chan. Freq B PUEITEEE Antenna EIRP Limit
Chan. (MHZ) ‘| Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 0.7211 -1.42 5.00 2.28 3.58 14 Pass
93 6415 0.743 -1.29 5.00 2.35 3.71 14 Pass
117 6535 0.6714 -1.73 5.00 2123 3.27 14 Pass
181 6855 0.6998 -1.55 5.00 2.213 3.45 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20) 106+26-tone MRU
Chan. Freq FYEIRED P Antenna EIRP Limit
Chan. (MHZ) ‘| Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
1 5955 1.279 1.07 5.00 4.045 6.07 14 Pass
93 6415 1.151 0.61 5.00 3.64 5.61 14 Pass
117 6535 1.117 0.48 5.00 3.532 5.48 14 Pass
181 6855 1.186 0.74 5.00 3.75 5.74 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT80) 484+242-tone MRU
Chan. Freq AR AEIEED Antenna EIRP Limit
Chan. (MHz) ‘| Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
7 5985 6.653 8.23 5.00 21.039 13.23 14 Pass
87 6385 6.31 8.00 5.00 19.954 13 14 Pass
135 6625 6.138 7.88 5.00 19.41 12.88 14 Pass
167 6785 7.047 8.48 5.00 22.285 13.48 14 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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802.11be (EHT160) 996+484-tone MRU
Chan. Freq RYEIEED AEEYD Antenna EIRP Limit
Chan. (M.HZ) ‘| Power Power Gain (dBi) EIRP (mW) |EIRP (dBm) (dBm) Test Result
(mW) (dBm)
15 6025 7.87 8.96 5.00 24 .887 13.96 14 Pass
79 6345 7.889 8.97 5.00 24.947 13.97 14 Pass
143 6665 7.925 8.99 5.00 25.061 13.99 14 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT160) 996+484+242-tone MRU
Chan. Freq B PUEITEEE Antenna EIRP Limit
Chan. (MHZ) ‘| Power Power Gain (dBi) EIRP (mW) [EIRP (dBm) (dBm) Test Result
(mW) (dBm)
15 6025 7.889 8.97 5.00 24.947 13.97 14 Pass
79 6345 7.798 8.92 5.00 24.659 13.92 14 Pass
143 6665 7.907 8.98 5.00 25.004 13.98 14 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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Input Power: 3.3 Vdc Eg\g;%?&?gal 23°C, 63% RH Tested By: Louis Yang
2TX
802.11a
cran. | g |G| pouay | poay | Masmum | ERP | P | ERP | e
(MH2) [ chamo | chand | (mW) (dBm) Gain (dBi) | (mW) (dBm) (dBm) Result
1 5955 -4.33 -4.00 | 0.7671 -1.15 5.00 2.426 3.85 14 Pass
49 6195 -4.36 -4.12 0.7537 -1.23 5.00 2.383 3.77 14 Pass
93 6415 -4.46 -4.52 0.7113 -1.48 5.00 2.249 3.52 14 Pass
117 6535 -4.43 -4.49 | 0.7162 -1.45 5.00 2.265 3.55 14 Pass
149 6695 -4.60 -4.43 | 0.7073 -1.50 5.00 2.237 3.5 14 Pass
181 6855 -4.10 -4.18 0.771 -1.13 5.00 2.438 3.87 14 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. For U-NII-5, The maximum gain is 5 dBi.
3. For U-NII-7, The maximum gain is 5 dBi.
802.11be (EHT20)
han. | B || povr | Powsr |Dleclona | Ere | Ee | ERE | st
(MHz) | Chain0 | Chain1| (MW) | (dBm) (dBm)
1 5955 0.55 0.45 2.244 3.51 5.00 7.096 8.51 14 Pass
49 6195 0.38 0.20 2.139 3.30 5.00 6.764 8.3 14 Pass
93 6415 0.18 -0.10 | 2.0196 3.05 5.00 6.387 8.05 14 Pass
117 6535 0.47 0.24 2171 3.37 5.00 6.865 8.37 14 Pass
149 6695 0.35 0.15 2.119 3.26 5.00 6.701 8.26 14 Pass
181 6855 0.38 0.48 2.208 3.44 5.00 6.982 8.44 14 Pass
Notes:

1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT40)
Average Power
Chan. (dBm) Total - Total i pectional | EIRP | EIRP | ERP 1 qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (MW) | (dBm) (dBm)
3 5965 3.62 3.77 4.684 6.71 5.00 14.812 11.71 14 Pass
51 6205 3.72 3.60 4.646 6.67 5.00 14.692 11.67 14 Pass
91 6405 3.14 3.32 4.208 6.24 5.00 13.307 11.24 14 Pass
123 6565 3.28 3.39 4.311 6.35 5.00 13.633 11.35 14 Pass
147 6685 3.68 3.65 4.651 6.68 5.00 14.708 11.68 14 Pass
179 6845 3.62 3.79 4.695 6.72 5.00 14.847 11.72 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT80)
Average Power
Chan. (dBm) Total | Total | pyietional | EIRP | ERP | EIRP | qegt
Chan. Freq. Power Power : : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | chaino | Chain1| (MW) | (dBm) (dBm)
7 5985 6.02 5.90 7.89 8.97 5.00 24 .95 13.97 14 Pass
55 6225 5.94 5.78 7.711 8.87 5.00 24.384 13.87 14 Pass
87 6385 5.99 5.88 7.844 8.95 5.00 24.805 13.95 14 Pass
135 6625 5.87 5.66 7.545 8.78 5.00 23.859 13.78 14 Pass
151 6705 6.10 5.83 7.902 8.98 5.00 24.988 13.98 14 Pass
167 6785 6.09 5.87 7.928 8.99 5.00 25.071 13.99 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT160)
Average Power
Chan. (dBm) Total | Total |y tional | EIRP | ERP | EIRP | qegt
Chan. Freq. Power Power ; . Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | chain 0 | Chain 1| (MW) | (dBm) (dBm)
15 6025 6.04 5.87 7.882 8.97 5.00 24.925 13.97 14 Pass
47 6185 5.91 5.79 7.693 8.86 5.00 24.327 13.86 14 Pass
79 6345 5.97 5.79 7.747 8.89 5.00 24.498 13.89 14 Pass
143 6665 5.85 5.64 7.51 8.76 5.00 23.749 13.76 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT20) 26-tone RU
Average Power
Chan. (dBm) Total - Total i pectional | EIRP | EIRP | ERP 1 qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (MW) | (dBm) (dBm)
1 5955 -10.09 | -10.16 | 0.19433 | -7.11 5.00 0.6145 -2.11 14 Pass
49 6195 -9.75 -9.94 0.2073 -6.83 5.00 0.6555 -1.83 14 Pass
93 6415 -10.31 | -10.44 | 0.18348 | -7.36 5.00 0.5802 -2.36 14 Pass
117 6535 -10.27 | -10.02 | 0.19351 -7.13 5.00 0.6119 -2.13 14 Pass
149 6695 -9.61 -10.23 | 0.20424 | -6.90 5.00 0.6459 -1.9 14 Pass
181 6855 -9.68 -9.88 0.2104 -6.77 5.00 0.6653 -1.77 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT20) 52-tone RU
Average Power
Chan. (dBm) Total | Total | pyiectional | EIRP | ERP | EIRP | qegt
Chan. Freq. Power Power : : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | chaino | Chain1| (MW) | (dBm) (dBm)
1 5955 -6.79 -6.54 0.4312 -3.65 5.00 1.364 1.35 14 Pass
49 6195 -6.43 -6.29 0.4625 -3.35 5.00 1.463 1.65 14 Pass
93 6415 -6.63 -6.64 0.434 -3.63 5.00 1.372 1.37 14 Pass
117 6535 -6.64 -6.39 0.4464 -3.50 5.00 1.412 1.5 14 Pass
149 6695 -6.36 -6.51 0.4546 -3.42 5.00 1.438 1.58 14 Pass
181 6855 -6.23 -6.39 0.4678 -3.30 5.00 1.479 1.7 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT20) 106-tone RU
Average Power
chan. (dBm) Total 1 Total | by octional | EIRP | EIRP | EIRP | Test
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) |Chain0 | Chain1| (mW) (dBm) (dBm)
1 5955 -3.13 -3.03 0.9841 -0.07 5.00 3.112 4.93 14 Pass
49 6195 -3.39 -3.65 0.8897 -0.51 5.00 2.813 4.49 14 Pass
93 6415 -3.41 -3.68 0.8846 -0.53 5.00 2.797 4.47 14 Pass
117 6535 -3.46 -3.82 0.8658 -0.63 5.00 2.738 4.37 14 Pass
149 6695 -3.73 -3.54 0.8662 -0.62 5.00 2.739 4.38 14 Pass
181 6855 -2.97 -3.12 0.9922 -0.03 5.00 3.138 4.97 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT20) 52+26-tone MRU
Average Power
Chan. (dBm) Total - Total i pectional | EIRP | EIRP | ERP 1 qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (MW) | (dBm) (dBm)
1 5955 -3.97 -4.14 0.7863 -1.04 5.00 2.486 3.96 14 Pass
93 6415 -4.42 -4.61 0.7073 -1.50 5.00 2.237 3.5 14 Pass
117 6535 -4.36 -4.76 0.7006 -1.55 5.00 2.215 3.45 14 Pass
181 6855 -4.12 -4.27 0.7614 -1.18 5.00 2.408 3.82 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT20) 106+26-tone MRU
Average Power
Chan. (dBm) Total | Total |y tional | EIRP | ERP | EIRP | qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain 1| (MW) | (dBm) (dBm)
1 5955 -1.87 -1.71 1.3247 1.22 5.00 4.189 6.22 14 Pass
93 6415 -2.62 -2.37 1.1264 0.52 5.00 3.562 5.52 14 Pass
117 6535 -2.20 -2.12 1.2163 0.85 5.00 3.846 5.85 14 Pass
181 6855 -2.01 -2.20 1.2321 0.91 5.00 3.896 5.91 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT80) 484+242-tone MRU
Average Power
Chan. (dBm) Total |- Total |y tional | EIRP | ERP | EIRP | qegt
Chan. Freq. Power Power ; . Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | chain0 | Chain1| (MW) | (dBm) (dBm)
7 5985 5.20 5.23 6.646 8.23 5.00 21.016 13.23 14 Pass
87 6385 5.17 5.08 6.51 8.14 5.00 20.586 13.14 14 Pass
135 6625 5.09 4.85 6.283 7.98 5.00 19.869 12.98 14 Pass
167 6785 5.58 5.76 7.381 8.68 5.00 23.341 13.68 14 Pass
Notes:

1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT160) 996+484-tone MRU
Average Power
Chan. (dBm) Total i Total |y tional | EIRP | EIRP | EIRP | qeg
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (MW) | (dBm) (dBm)
15 6025 6.07 5.79 7.839 8.94 5.00 24.789 13.94 14 Pass
79 6345 5.98 5.63 7.619 8.82 5.00 24.093 13.82 14 Pass
143 6665 6.00 5.89 7.863 8.96 5.00 24.865 13.96 14 Pass
Notes:
1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
802.11be (EHT160) 996+484+242-tone MRU
Average Power
Chan. (dBm) Total - Total |y tional | EIRP | EIRP | EIRP | qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain 1| (MW) | (dBm) (dBm)
15 6025 6.10 5.79 7.867 8.96 5.00 24.878 13.96 14 Pass
79 6345 5.95 5.84 7.773 8.91 5.00 24.58 13.91 14 Pass
143 6665 6.04 5.91 7.917 8.99 5.00 25.036 13.99 14 Pass
Notes:

1. For U-NII-5, The directional gain is 5 dBi.
2. For U-NII-7, The directional gain is 5 dBi.
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7.2 Maximum Power Spectral Density
Input Power: 3.3 Vdc Environmental |, 300 30, RH Tested By: Louis Yang
Conditions:
1TX
802.11a
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz) Test Result
1 5955 -10.34 5.00 -5.34 -5 Pass
49 6195 -10.09 5.00 -5.09 -5 Pass
93 6415 -10.13 5.00 -5.13 -5 Pass
117 6535 -10.04 5.00 -5.04 -5 Pass
149 6695 -10.16 5.00 -5.16 -5 Pass
181 6855 -10.17 5.00 -5.17 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20)
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz) Test Result
1 5955 -10.24 5.00 -5.24 -5 Pass
49 6195 -10.14 5.00 -5.14 -5 Pass
93 6415 -10.18 5.00 -5.18 -5 Pass
117 6535 -10.16 5.00 -5.16 -5 Pass
149 6695 -10.23 5.00 -5.23 -5 Pass
181 6855 -10.20 5.00 -5.2 -5 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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802.11be (EHT40)
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
3 5965 -10.23 5.00 -5.23 -5 Pass
51 6205 -10.36 5.00 -5.36 -5 Pass
91 6405 -10.34 5.00 -5.34 -5 Pass
123 6565 -10.14 5.00 -5.14 -5 Pass
147 6685 -10.24 5.00 -5.24 -5 Pass
179 6845 -10.19 5.00 -5.19 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT80)
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz) Test Result
7 5985 -10.06 5.00 -5.06 -5 Pass
55 6225 -10.59 5.00 -5.59 -5 Pass
87 6385 -10.18 5.00 -5.18 -5 Pass
135 6625 -10.18 5.00 -5.18 -5 Pass
151 6705 -10.75 5.00 -5.75 -5 Pass
167 6785 -10.14 5.00 -5.14 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT160)
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
15 6025 -10.10 5.00 -5.1 -5 Pass
47 6185 -10.38 5.00 -5.38 -5 Pass
79 6345 -10.17 5.00 -5.17 -5 Pass
143 6665 -10.16 5.00 -5.16 -5 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052

Page No. 49 / 1071

Report Format Version: 7.1.4




UV
(3 E,&
-

%
L3
>
m

7828

SV

802.11be (EHT20) 26-tone RU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
1 5955 -10.14 5.00 -5.14 -5 Pass
49 6195 -10.14 5.00 -5.14 -5 Pass
93 6415 -10.11 5.00 -5.11 -5 Pass
117 6535 -10.15 5.00 -5.15 -5 Pass
149 6695 -10.25 5.00 -5.25 -5 Pass
181 6855 -10.10 5.00 -5.1 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20) 52-tone RU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz) Test Result
1 5955 -10.30 5.00 -5.3 -5 Pass
49 6195 -10.41 5.00 -5.41 -5 Pass
93 6415 -10.38 5.00 -5.38 -5 Pass
117 6535 -10.17 5.00 -5.17 -5 Pass
149 6695 -10.18 5.00 -5.18 -5 Pass
181 6855 -10.19 5.00 -5.19 -5 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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802.11be (EHT20) 106-tone RU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
1 5955 -10.28 5.00 -5.28 -5 Pass
49 6195 -10.39 5.00 -5.39 -5 Pass
93 6415 -10.23 5.00 -5.23 -5 Pass
117 6535 -10.30 5.00 -5.3 -5 Pass
149 6695 -10.23 5.00 -5.23 -5 Pass
181 6855 -10.28 5.00 -5.28 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20) 52+26-tone MRU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz) Test Result
1 5955 -10.37 5.00 -5.37 -5 Pass
93 6415 -10.12 5.00 -5.12 -5 Pass
117 6535 -10.37 5.00 -5.37 -5 Pass
181 6855 -10.45 5.00 -5.45 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT20) 106+26-tone MRU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
1 5955 -10.31 5.00 -5.31 -5 Pass
93 6415 -10.38 5.00 -5.38 -5 Pass
117 6535 -10.42 5.00 -5.42 -5 Pass
181 6855 -10.36 5.00 -5.36 -5 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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802.11be (EHT80) 484+242-tone MRU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
7 5985 -10.44 5.00 -5.44 -5 Pass
87 6385 -10.41 5.00 -5.41 -5 Pass
135 6625 -10.57 5.00 -5.57 -5 Pass
167 6785 -10.26 5.00 -5.26 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT160) 996+484-tone MRU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
15 6025 -10.84 5.00 -5.84 -5 Pass
79 6345 -11.47 5.00 -6.47 -5 Pass
143 6665 -11.81 5.00 -6.81 -5 Pass
Notes:
1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
802.11be (EHT160) 996+484+242-tone MRU
Chan. Freq. Antenna Gain EIRP PSD EIRP PSD Limit
Chan. (MHz) PSD (dBm/MHz) (dBi) (dBm/MHz2) (dBm/MHz) Test Result
15 6025 -12.90 5.00 -7.9 -5 Pass
79 6345 -12.56 5.00 -7.56 -5 Pass
143 6665 -12.45 5.00 -7.45 -5 Pass
Notes:

1. For U-NII-5, The antenna gain is 5 dBi.
2. For U-NII-7, The antenna gain is 5 dBi.
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Input Power: 3.3 Vdc EnV|ror.1r_nent.aI 23°C, 63% RH Tested By: Louis Yang
Conditions:
2TX
802.11a
Chan g:‘:” PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
’ (MH(;) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1
1 5955 -16.43 -16.10 -13.25 8.01 -5.24 -5 Pass
49 6195 -16.13 -16.40 -13.25 8.01 -5.24 -5 Pass
93 6415 -15.97 -16.09 -13.02 8.01 -5.01 -5 Pass
117 6535 -16.14 -16.01 -13.06 8.01 -5.05 -5 Pass
149 6695 -16.19 -16.10 -13.13 8.01 -5.12 -5 Pass
181 6855 -15.92 -16.14 -13.02 8.01 -5.01 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)
3. For U-NII-5, The directional gain is 8.01 dBi.
4. For U-NII-7, The directional gain is 8.01 dBi.

802.11be (EHT20)

Chan. CF;:‘:; PSD (dBm/MHz) | Total PSD | Directional | EIRPPSD |EIRP PSD Limit| Test
(MHz) . . (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1

1 5955 | -13.05 | -13.15 -10.09 5.00 -5.09 -5 Pass

49 6195 | -13.12 | -13.11 -10.10 5.00 -5.1 -5 Pass

93 6415 | -13.16 | -13.16 -10.15 5.00 -5.15 -5 Pass

17 6535 | -13.20 | -13.07 -10.12 5.00 -5.12 5 Pass
149 6695 | -13.00 | -13.18 -10.08 5.00 -5.08 5 Pass

181 6855 | -13.01 | -13.04 -10.01 5.00 -5.01 -5 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT40)
Chan. (,::?:: PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
(MHz) . . (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1
3 5965 | -13.42 | -13.23 -10.31 5.00 -5.31 -5 Pass
51 6205 | -13.43 | -13.11 -10.26 5.00 -5.26 -5 Pass
91 6405 | -13.44 | -13.37 -10.39 5.00 -5.39 -5 Pass
123 6565 | -13.17 | -13.30 -10.22 5.00 -5.22 -5 Pass
147 6685 | -13.10 | -13.24 -10.16 5.00 -5.16 -5 Pass
179 6845 | -13.28 | -13.16 -10.21 5.00 -5.21 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.

802.11be (EHT80)

Chan. (,::?:: PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
(MHz) . . (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1
7 5985 | -13.46 | -13.88 -10.65 5.00 -5.65 -5 Pass
55 6225 | -13.24 | -13.54 -10.38 5.00 -5.38 -5 Pass
87 6385 | -13.49 | -13.86 -10.66 5.00 -5.66 -5 Pass
135 6625 | -13.43 | -13.52 -10.46 5.00 -5.46 -5 Pass
151 6705 | -12.87 | -13.74 -10.27 5.00 -5.27 -5 Pass
167 6785 | -12.97 | -13.75 -10.33 5.00 -5.33 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT160)
. g:‘:” PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
: (MH(;) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1
15 6025 -16.96 | -17.21 -14.07 5.00 -9.07 -5 Pass
47 6185 -16.49 | -17.05 -13.75 5.00 -8.75 -5 Pass
79 6345 -16.65 | -16.84 -13.73 5.00 -8.73 -5 Pass
143 6665 -16.42 | -16.94 -13.66 5.00 -8.66 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.

802.11be (EHT20) 26-tone RU

Chan. C;rr‘:(;‘ PSD (dBm/MHz) | Total PSD | Directional | EIRPPSD |EIRPPSD Limit| Test
(MHz) . . (dBm/MHz) Gain (dBi) (dBm/MHZz) (dBm/MHz) Result
Chain 0 | Chain 1

1 5955 | -13.25 | -13.40 -10.31 5.00 -5.31 5 Pass

49 6195 | -13.25 | -13.50 -10.36 5.00 -5.36 5 Pass

93 6415 | -13.37 | -13.57 -10.46 5.00 -5.46 5 Pass

17 6535 | -13.26 | -13.37 -10.30 5.00 5.3 5 Pass
149 6695 | -13.62 | -12.95 -10.26 5.00 -5.26 5 Pass

181 6855 | -12.95 | -13.33 -10.13 5.00 -5.13 5 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT20) 52-tone RU
Chan g:‘:” PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
' (MH(l) (dBm/MHz) | Gain(dBi) | (dBm/MHz) | (dBm/MHz) | Result

Chain 0 | Chain 1
1 5955 | -13.23 | -13.38 -10.29 5.00 -5.29 -5 Pass
49 6195 | -13.14 | -13.44 -10.28 5.00 -5.28 -5 Pass
93 6415 | -13.39 | -13.30 -10.33 5.00 -5.33 -5 Pass
117 6535 | -13.47 | -13.24 -10.34 5.00 -5.34 -5 Pass
149 6695 | -13.15 | -13.32 -10.22 5.00 -5.22 -5 Pass
181 6855 | -13.14 | -13.34 -10.23 5.00 -5.23 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.

802.11be (EHT20) 106-tone RU

Chan g:‘:" PSD (dBm/MHz) Total PSD Directional EIRP PSD |EIRP PSD Limit| Test
' (MH(;) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1

1 5955 -13.28 | -13.47 -10.36 5.00 -5.36 -5 Pass

49 6195 -13.22 | -13.41 -10.30 5.00 5.3 -5 Pass
93 6415 -13.19 | -13.54 -10.35 5.00 -5.35 -5 Pass
117 6535 -13.37 | -13.54 -10.44 5.00 -5.44 -5 Pass
149 6695 -13.32 | -13.33 -10.31 5.00 -5.31 -5 Pass
181 6855 -13.14 | -13.41 -10.26 5.00 -5.26 -5 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT20) 52+26-tone MRU

Chan g:‘:” PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
' (MH(;) (dBm/MHz) | Gain(dBi) | (dBm/MHz) | (dBm/MHz) | Result
Chain 0 | Chain 1
1 5955 | -13.20 | -13.21 -10.19 5.00 -5.19 -5 Pass
93 6415 | -1321 | -13.40 -10.29 5.00 -5.29 -5 Pass
117 6535 | -13.32 | -13.49 -10.39 5.00 -5.39 -5 Pass
181 6855 | -13.45 | -13.32 -10.37 5.00 -5.37 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.

802.11be (EHT20) 106+26-tone MRU

Chan c;?:n PSD (dBm/MHz) | Total PSD | Directional | EIRPPSD |EIRP PSD Limit| Test
' (MH‘l') (dBm/MHz) | Gain (dBi) | (dBm/MHz) | (dBm/MHz) | Result
Chain 0 | Chain 1
1 5955 | -13.24 | -13.05 -10.13 5.00 -5.13 5 Pass
93 6415 | -13.37 | -13.34 -10.34 5.00 -5.34 5 Pass
17 6535 | -13.39 | -13.17 -10.27 5.00 -5.27 5 Pass
181 6855 | -13.32 | -13.37 -10.33 5.00 -5.33 5 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.
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802.11be (EHT80) 484+242-tone MRU
. g:‘:” PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
: (MH(;) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1
7 5985 -13.59 | -13.98 -10.77 5.00 -5.77 -5 Pass
87 6385 -13.85 | -13.71 -10.77 5.00 -5.77 -5 Pass
135 6625 -13.35 | -13.74 -10.53 5.00 -5.53 -5 Pass
167 6785 -13.40 | -13.53 -10.45 5.00 -5.45 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.

802.11be (EHT160) 996+484-tone MRU

Chan CF*r‘ea“ PSD (dBm/MHz) Total PSD Directional EIRPPSD |EIRP PSD Limit| Test
' (Mqu.) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) | Result
Chain 0 | Chain 1
15 6025 | -13.10 | -14.15 -10.58 5.00 -5.58 5 Pass
79 6345 | -1526 | -15.29 -12.26 5.00 7.26 5 Pass
143 6665 | -13.72 | -14.78 -11.21 5.00 -6.21 5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.

802.11be (EHT160) 996+484+242-tone MRU

chan Cl::rr‘:” PSD (dBm/MHz) Total PSD Directional EIRP PSD |EIRP PSD Limit| Test
: (Mqu.) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
Chain 0 | Chain 1
15 6025 -13.23 | -13.53 -10.37 5.00 -5.37 5 Pass
79 6345 1552 | -15.17 -12.33 5.00 -7.33 5 Pass
143 6665 -13.35 | -13.39 -10.36 5.00 -5.36 -5 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
2. For U-NII-5, The directional gain is 5 dBi.
3. For U-NII-7, The directional gain is 5 dBi.
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Spectrum Plot of Maximum Value
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7.3 Emission Bandwidth
Input Power: 3.3 Vdc Environmental |, 300 30, RH Tested By: Louis Yang
Conditions:
1TX
802.11a
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 18.33 320 Pass
49 6195 18.39 320 Pass
93 6415 18.32 320 Pass
117 6535 18.46 320 Pass
149 6695 18.45 320 Pass
181 6855 18.37 320 Pass
802.11be (EHT20)
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 20.55 320 Pass
49 6195 20.59 320 Pass
93 6415 20.66 320 Pass
117 6535 20.57 320 Pass
149 6695 20.57 320 Pass
181 6855 20.53 320 Pass
802.11be (EHT40)
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
3 5965 40.07 320 Pass
51 6205 40.17 320 Pass
91 6405 40.34 320 Pass
123 6565 40.26 320 Pass
147 6685 40.14 320 Pass
179 6845 40.07 320 Pass
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802.11be (EHT80)
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
7 5985 80.41 320 Pass
55 6225 80.49 320 Pass
87 6385 80.38 320 Pass
135 6625 80.21 320 Pass
151 6705 80.26 320 Pass
167 6785 80.42 320 Pass
802.11be (EHT160)
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
15 6025 162.45 320 Pass
47 6185 162.26 320 Pass
79 6345 162.57 320 Pass
143 6665 162.39 320 Pass
802.11be (EHT20) 26-tone RU
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 19.35 320 Pass
49 6195 18.13 320 Pass
93 6415 19.24 320 Pass
117 6535 19.43 320 Pass
149 6695 18.05 320 Pass
181 6855 19.37 320 Pass
802.11be (EHT20) 52-tone RU
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 19.36 320 Pass
49 6195 18.21 320 Pass
93 6415 19.23 320 Pass
117 6535 19.29 320 Pass
149 6695 18.25 320 Pass
181 6855 19.26 320 Pass
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802.11be (EHT20) 106-tone RU
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 19.35 320 Pass
49 6195 19.57 320 Pass
93 6415 19.44 320 Pass
117 6535 19.31 320 Pass
149 6695 19.37 320 Pass
181 6855 19.6 320 Pass
802.11be (EHT20) 52+26-tone MRU
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 18.39 320 Pass
93 6415 18.39 320 Pass
117 6535 18.3 320 Pass
181 6855 18.38 320 Pass
802.11be (EHT20) 106+26-tone MRU
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
1 5955 19.49 320 Pass
93 6415 19.44 320 Pass
117 6535 19.37 320 Pass
181 6855 19.7 320 Pass
802.11be (EHT80) 484+242-tone MRU
Channel Frequency (MHz) 26 dB Bandwidth (MHz) | Maximum Limit (MHz) | Test Result
7 5985 80.61 320 Pass
87 6385 80.63 320 Pass
135 6625 80.59 320 Pass
167 6785 80.88 320 Pass
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802.11be (EHT160) 996+484-tone MRU

BUREAU

Channel

Frequency (MHz) 26 dB Bandwidth (MHz)

Maximum Limit (MHz)

Test Result

15 6025 163.07 320 Pass
79 6345 162.74 320 Pass
143 6665 162.4 320 Pass

802.11be (EHT160) 996+484+242-tone MRU

Channel

Frequency (MHz) 26 dB Bandwidth (MHz)

Maximum Limit (MHz)

Test Result

15 6025 162.76 320 Pass
79 6345 163 320 Pass
143 6665 162.68 320 Pass
Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Input Power: 3.3 Vdc Eg\g::lodl?trircl)ir;t.al 23°C, 63% RH Tested By: Louis Yang
2TX
802.11a
26dB Bandwidth (MHz 3 o]
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
1 5955 18.42 18.32 320 Pass
49 6195 18.43 18.27 320 Pass
93 6415 18.35 18.23 320 Pass
117 6535 18.27 18.23 320 Pass
149 6695 18.51 18.38 320 Pass
181 6855 18.38 18.25 320 Pass
802.11be (EHT20)
26dB Bandwidth (MHz i imi
Channel Frequency (MHz) ( ) MaX|(r|r\1At:_|rr;)L|m|t Test Result
Chain 0 Chain 1
1 5955 20.65 20.68 320 Pass
49 6195 20.56 20.53 320 Pass
93 6415 20.37 20.44 320 Pass
117 6535 20.49 20.49 320 Pass
149 6695 20.33 20.63 320 Pass
181 6855 20.23 20.47 320 Pass
802.11be (EHT40)
26dB Bandwidth (MHz i e
Channel Frequency (MHz) ( ) MaX|(rIT\1Al:_|n;)L|m|t Test Result
Chain 0 Chain 1
3 5965 40.16 40.11 320 Pass
51 6205 40.24 40.27 320 Pass
91 6405 40.14 40.18 320 Pass
123 6565 40.27 39.98 320 Pass
147 6685 40.00 40.10 320 Pass
179 6845 39.87 40.26 320 Pass
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802.11be (EHT80)
26dB Bandwidth (MHz 3 R
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
7 5985 80.56 80.38 320 Pass
55 6225 80.35 80.37 320 Pass
87 6385 80.20 80.23 320 Pass
135 6625 80.38 80.28 320 Pass
151 6705 80.62 80.34 320 Pass
167 6785 80.32 80.33 320 Pass
802.11be (EHT160)
26dB Bandwidth (MHz ] R
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
15 6025 162.51 162.63 320 Pass
47 6185 162.64 163.01 320 Pass
79 6345 162.34 162.88 320 Pass
143 6665 162.68 162.90 320 Pass
802.11be (EHT20) 26-tone RU
26dB Bandwidth (MHz 3 R
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
1 5955 19.25 19.25 320 Pass
49 6195 18.06 18.06 320 Pass
93 6415 19.21 19.42 320 Pass
117 6535 19.14 19.22 320 Pass
149 6695 18.03 18.05 320 Pass
181 6855 19.27 19.25 320 Pass
802.11be (EHT20) 52-tone RU
26dB Bandwidth (MHz - imi
Channel Frequency (MHz) ( ) MaXI(nl;]ALII-erZ])LImIt Test Result
Chain 0 Chain 1
1 5955 19.30 19.41 320 Pass
49 6195 18.12 18.22 320 Pass
93 6415 19.20 19.54 320 Pass
117 6535 19.32 19.37 320 Pass
149 6695 18.20 18.25 320 Pass
181 6855 19.29 19.35 320 Pass
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802.11be (EHT20) 106-tone RU
26dB Bandwidth (MHz 1 e
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
1 5955 19.38 19.38 320 Pass
49 6195 19.32 19.52 320 Pass
93 6415 19.39 19.48 320 Pass
117 6535 19.44 19.37 320 Pass
149 6695 19.42 19.47 320 Pass
181 6855 19.39 19.58 320 Pass
802.11be (EHT20) 52+26-tone MRU
26dB Bandwidth (MHz i imi
Channel Frequency (MHz) ( ) MaX|(r|r\1At:_|rr;)L|m|t Test Result
Chain 0 Chain 1
1 5955 18.28 18.21 320 Pass
93 6415 18.31 18.26 320 Pass
117 6535 18.28 18.32 320 Pass
181 6855 18.37 18.26 320 Pass
802.11be (EHT20) 106+26-tone MRU
26dB Bandwidth (MHz i imi
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
1 5955 19.41 19.33 320 Pass
93 6415 19.41 19.32 320 Pass
117 6535 19.46 19.35 320 Pass
181 6855 19.50 19.33 320 Pass
802.11be (EHT80) 484+242-tone MRU
26dB Bandwidth (MHz 1 e
Channel Frequency (MHz) ( ) Mam(rp/ll:_Irer)Umlt Test Result
Chain 0 Chain 1
7 5985 80.58 80.70 320 Pass
87 6385 80.63 80.50 320 Pass
135 6625 80.48 80.69 320 Pass
167 6785 80.53 80.36 320 Pass
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Channel

26dB Bandwidth (MHz)

Frequency (MHz)

Chain 0

Chain 1

Maximum Limit
(MHz)

Test Result

15 6025 163.03 162.72 320 Pass
79 6345 163.05 162.88 320 Pass
143 6665 162.65 162.66 320 Pass

802.11be (EHT160) 996+484+242-tone MRU

Channel Frequency (MHz)

26dB Bandwidth (MHz)

Maximum Limit

Chain 0

- (MHz)
Chain 1

Test Result

802.11be (EHT40) / Chain 0 : CH 123

15 6025 162.48 163.01 320 Pass
79 6345 162.55 162.23 320 Pass
143 6665 163.27 162.72 320 Pass
Spectrum Plot of Maximum Value
RBW 200 kHz OMPVEW et RBW 200 kHz MOMPVEW  \oer s
VBW 620 kHz 3066 dBm VBW 620 kHz 3471 dBm
5 35 ReT25.38 dBm Att 20 4B SWT 20 ms B85 GHz | pg g RET25.35dBm Att 10 dB SWT 20 ms 5.94453 GHz
- Offset 15.35 dB Detta 2 [T1] . Offset 15.35 dB Detta 2 [T1] 008
18.51 MHz 20.68 MHz
10
0 D1-871dBm S
° D1-13 66 dam [Jn’*ﬂ”ﬂ Uiy
2 L
D2 -3471dBm
|02 -30 66 dAm
= =
e bt b AT [ R TR R RN e
. ) oo it Al i dlrtbAte,
G, :'uf 1:,1.
, — o |. — v
7485 T T T T T E 7465 T T T T T T T T T e
[BUREAU |
Center 6.695 GHz 9 WHz/ Span 90 WKz Center 5.955 GHz 9 WHz/ Span 90 MHz
802.11a / Chain 0 : CH 149 802.11be (EHT20) / Chain 1: CH 1
REW 510 kHz MOMPVEW et REW 820 kHz MOMPVEW et
VEW 1.6 WHz 30,46 B VEW 2.7 WHz 2.8 dBm
o5 35 REF25.35 dAm Att 20 dB SWT 20 ms B544TTGHz | pg 55 REF25.35d8m Att 2048 SWT 20 ms 868473 GHz
o Offset 15.35 dB Detta 2 [T1] o Offset 15.35 dB Detta 2 [T1]
0.00 dB 0.00 dB
40.27 MHz 80.62 MHz
10 10
’ D1 -4.46 dBm TP SEamm gl sl
-10 -10
N e D2 -28 3 dBm
SN Fnﬁmn.lk
— @ | — @
7465 ; ; : ; 7465 ; ; : ; e
EAU
Center 6.565 GHz 18 MHz/ Span 180 MHz Center 6.705 GHz 36 MHz/ Span 360 MHz

802.11be (EHT80) / Chain 0 : CH 151

Report No.: RFBBUI-WTW-P23070201C-4
Reference No.: BBUI-WTW-P24080052

Page No. 74 / 1071

Report Format Version: 7.1.4



BUREAU
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Spectrum Plot of Maximum Value
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o D=1 S3nEny o 10
10 ] } [ DTZaTdEm
20 10
—— N ]
o - 50
. W " D A1 dBm w
Ak IR
0. o L S vk 1 I
U T IR A e o oA
70 £l 0 " £l I3
7465+ T T T T T T 5465+ T T T T T T
Center 5985 GHz 36 MHz/ Span 380 MHz Center 6.345 GHz 64 MHz/ Span 840 MHz
802.11be (EHT80) 484+242-tone MRU / Chain 1 : CH7 | 802.11be (EHT160) 996+484-tone MRU / Chain 0 : CH 79
RBW 1.8 MHz [T1] MP VIEW Marker 1 [T1]
VBW 6 MHz -29.12 dBm
3535 Ref 35.35 dBm Att 20 dB SWT 20 ms 658327 GHz
) Offset 15.35 dB Detta 2 [T1]
0.00 dB
163.27 MHz
10
" iiadm
10

o 4. 1
i it Aty
IR
£465- ; . ; ‘ ‘ . : TR,
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7.4

In-Band Emission Mask

BUREAU

Input Power:

3.3 Vdc

Environmental
Conditions:

23°C, 63% RH

Tested By: Louis Yang

1TX
802.11a

Spectrum Plot

802.11a: CH 149

REW 200 kHz [T1] RM VEEW REW 200 kHz [T1] RM VEEW
VBW 620 kHz VBW 620 kHz
_ RefodBm Att 10 dB SWT 800 ms _ RefodBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10 10
20 20
4 /’/ \\l\ 4 /’/ ‘\l\
o / \M ” \M“‘WW
-1004 [ T [ T [ T -1004 T T T [ T
Center 5.955 GHz 7.332 MH2/ Span 73.32 WHz Center 6.195 GHz 7.356 MHz/ Span 7358 MHz
802.11a : CH 1 802.11a: CH 49
RBW 200 kHz [T1]RM VEW RBW 200 kHz [T1]RM VEW
VBW 620 kHz VBW 620 kHz
_ Ref0dBm Att 10 dB SWT 800 ms. _ Ref0dBm Att 10 dB SWT 800 ms.
Offset 15.35dB Offset 15.35dB
-10 -10
0 0
- WWMJ \% i \Mw.,w,r«w
0-|—SWWP 100 0f 100 _a0-|—SWE 100 0f 100
-100+ T T T T T T T [ ~100+ T T T T T T Elllm:l -
Center 6.415 GHz 7.328 MHz/ Span 73.28 MHz Center 6.535 GHz 7.384 MHz/ Span 73.84 MHz
802.11a: CH 93 802.11a: CH 117
REW 200 kHz [T1] RM VEEW REW 200 kHz [T1] RM VEEW
VBW 620 kHz VBW 620 kHz
_ RefodBm Att 10 dB SWT 800 ms _ RefodBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10 10
20 20
4 /,/ \\\\ 4 /’/ \\\\
e / \MW - \Mn
0| SWP 100 0f 100 _80-|—SWP 1000100
-1004 [ T [ T T [ T -1004 [ T [ T T [ T
Center 6.695 GHz 7.38 MHz/ Span 73.8 MKz Center 6.855 GHz 7.348 MHz/ Span 73.48 MHz
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802.11be (EHT20)

BUREAU

Spectrum Plot

802.11be (EHT20) : CH 149

RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW
VBW 620 kHz VBW 620 kHz
0% Ref 0 dBm Att 10 dB SWT 800 ms. Ref 0 dBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
) ) \‘ ) ’j \
30 SWP 100 of 100 30 SWP 100 of 100
oo ] T T T T T T T U [BuREAU] oo i T T [ ] T T T U [BuREAU]
Center 5.955 GHz 8.22 MHz/ Span 82.2 MHz Center 6.195 GHz 8.236 MHz/ Span 82.36 MHz
802.11be (EHT20) : CH 1 802.11be (EHT20) : CH 49
RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW
VBW 620 kHz VBW 620 kHz
~ Ref 0 dBm Att 10 dB SWT 800 ms _ Ref 0 dBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10 10
30 SWP 100 of 100 30 SWP 100 of 100
G - G
100 ( %> 00 ( %)
T T T T T T T T T T T T T T T T T T [BurReEau]
Center 6.415 GHz 8.264 MHz/ Span 82.64 MHz Center 6.535 GHz 8.228 MHz/ Span 82.28 MHz
802.11be (EHT20) : CH 93 802.11be (EHT20) : CH 117
RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW
VBW 620 kHz VBW 620 kHz
_ Ref0dBm Att 10dB SWT 800 ms. _ Ref0dBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
30 SWP 100 of 100 30 SWP 100 of 100
oo i T T T T T T T U [cuReau] oo i T T i T T T U [cuReau]
Center 6.695 GHz 8.228 MHz/ Span 82.28 MHz Center 6.855 GHz 8.212 MHz/ Span 82.12 MHz
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802.11be (EHT40)

BUREAU

Spectrum Plot

802.11be (EHT40) : CH 147

REW 510 kHz [T1] R VEW REW 510 kHz [T1] R VEW
VBW 1.8 WHz VBW 1.8 WHz
_ Ref0dBm Att 10 dB SWT 80D ms _ Ref0dBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
-10 10
B ” “ B ” H
70 _,,.’-“'JI/J L\K»_M 70 /J L‘N\’\«gv_
_ag-|_SWP 100 0f 100 o_|_=WP 10007100
C:ﬂa) Cﬁﬂa,
100, T T T T T T T 100 T T T T T T T
Center 5.965 GHz 16.028 MHz/ Span 16028 MHz Center 8.205 GHz 16.088 MHz/ Span 160.68 MHz
802.11be (EHT40) : CH 3 802.11be (EHT40) : CH 51
REW 510 kHz [T RH VEW REW 510 kHz [T RH VEW
VBW 1.6 WHz VBW 1.6 WHz
o Ref0dBm Att 10dB SWT 800 ms o Ref0dBm Att 10dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
-10 -10
) /]}‘ ‘]l\ ) /l/J %l\
e “ \ e " ‘\
ol U/«-f"mf \’\ﬁww o / &\\*“——«.\_‘
_ag-| SWP 100 0f 100 0| SWP 10007100
35 - v
oo j I ' ! I ' ! o ' I ' ! I ' !
Center 6.405 GHz 16.136 MHz/ Span 161.36 MHz Center 6.565 GHz 16.104 MHz! Span 161.04 MHz
802.11be (EHT40) : CH 91 802.11be (EHT40) : CH 123
REW 510 kHz [T11RM VEW REW 510 kHz [T11RM VEW
VEW 1.6 WHz VEW 1.6 WHz
o Ref0 dBm Att 10dB SWT 800 ms o Ref0 dBm Att 10dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10 10
§ ” “ B ” H
- /“‘“’J l’\%‘*‘ S - m_,,w"'/‘d-} l\h\“w,‘_
0| SWP 100 0f 100 o-|_SwP 10007100
i C@@ : C@@
-1004 T T T T T T i ~100- ——
! ! ! ! ! ! !
Center 6.685 GHz 16.056 MHz/ Span 180.56 MHz Center 6.845 GHz 16.028 MHz/ Span 160 28 MHz

802.11be (EHT40) : CH 179
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802

11be (EHT80)

BUREAU

Spectrum Plot

REW 820 kHz [T1] R VEW REW 820 kHz [T1] R VEW
VBW 2.7 WHz VBW 2.7 WHz
_ Ref0dBm Att 10 dB SWT 80D ms ~ Ref0dBm Att 10 9B SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
-10] -10
v 0
20 20
70 70
_ag-|_SWP 100 0f 100 _ag-|_SWP 100 0f 100
FiTE C‘% =
Cg ué., | 1878
100 T T T T T T T e T T T T T T T
Center 5.985 GHz 32.184 MHz/ Span 321 64 MHz Center 6.225 GHz 32.196 MHz/ Span 321.96 MHz
REW 820 kHz [T RH VEW REW 820 kHz [T RH VEW
VBW 2.7 WHz VBW 2.7 WHz
o Ref0dBm Att 10dB SWT 800 ms o Ref0dBm Att 10dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
-10 -10
e e
50 =0
70 70 \‘\V\N‘»ﬁ_‘«
_ag-| SWP 100 0f 100 _ag-| SWP 100 0f 100
e e
Cj% ) C% i
oo ] T T 1 T T T oo ] T T 1 T T T
Center 6.385 GHz 32.152 MHz! Span 321,52 MHz Center 6.525 GHz 32.084 MHz/ Span 320,84 MHz
REW 820 kHz [T11RM VEW REW 820 kHz [T11RM VEW
VEBW 2.7 WHz VEBW 2.7 WHz
_ Ref0dBm Att 10dB SWT 800 ms _ Ref0dBm Att 10dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10 10
( DL [
0 0
oy oy
. w/"’/ \N\‘M 70
0| SWP 100 0f 100 0| SWP 100 0f 100
i C@@ . C@@
- JE3% — -l FETR
oo ! ! ! ! ! ! e ! ! ! ! ! ! !
Center 6.705 GHz 32.104 MHz/ Span 321.04 MHz Center 6.785 GHz 32.168 MHz/ Span 321 68 MHz

802.11be (EHT80) : CH 151
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802.11be (EHT160)

BUREAU

Spectrum Plot

B

. | |

_80- WP 100 of 100

~100- T T T T T T
Center 6.345 GHz 65.028 MHz/

802.11be (EHT160) : CH 79

T
Span 850.28 MHz

RBW 1.8 MHz [T1] RM VEW RBW 1.8 MHz [T1] RM VEW
VBW 6 MHz VBW 6 MHz
~ Ref0dBm Att 10 dB SWT 800 ms  Ref0dBm Att 1008 SWT 800 ms
Offset 153548 Offset 153548
10 (_‘r_ V ﬁ 10 I,_-—f l{
20 -20
70 70
_a0 WP 100 0f 100 _a0 WP 100 0f 100
Ciﬂf-) Ciﬂf-,
100, T T T T T T T e T T T T T T T
Center 6.025 GHz 64.98 MHz/ Span 6498 MHz Center 6.185 GHz 64,904 MHz/ Span 649.04 MHz
RBW 1.8 MHz [T1] RM VEW RBW 1.8 MHz [T1] RM VEW
VBW 6 MHz VBW 6 MHz
0= Ref 0 dBm Att 10 dB SWT 800 ms. 0= Ref0 dBm Att 10 dB SWT 800 ms.
Offset 15.35dB Offset 15.35dB
10

T

J |

Mo

70

_80- WP 100 of 100

C%HE7 o0
L31S. ~100-] .
Center 6.665 GHz

T
64 856 MHz/ Span 849.56 MHz

802.11be (EHT160) : CH 143
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802.11be (EHT20) 26-tone RU

VERITAS

Spectrum Plot

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
0= Ref0 dBm Att 10 dB SWT 800 ms.
Offset 153548
-10

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
_ Ref0dBm Att 10 dB SWT 800 ms.
Offset 153548
-10

Offset 15.35dB

-100-!

T T T
Center 6.415 GHz 7696 MHz/ Span 76.96 MHz

802.11be (EHT20) 26-tone RU : CH 93

L \ .
g S . AT
/ u-r ”“‘H frwv rrurww
| |
[ |
B Pl WMMN‘[ M”“"ﬁ‘,‘w et B
h Center 5.9'55 GHz 77‘4 MHz/ 5pa:’| 77 4 WHz h Center S.1I95 GHz 7.2;2 MHz/ Span"FZSZMHz
802.11be (EHT20) 26-tone RU : CH 1 802.11be (EHT20) 26-tone RU : CH 49
RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW

Offset 15.35dB

-100-!

T T T
Center 6.535 GHz 7772 MHz/ Span 77.72 MHz

802.11be (EHT20) 26-tone RU : CH 117

REW 200 kHz [T1] RM VEEW
VBW 620 kHz
0= Ref 0 dBm Att 10 dB SWT 800 ms
Offset 15.35d8
10
B { J U } \

AT
™
n /l |

-100-]

1 1 1
Center 6.695 GHz 7.22 MHz/ Span 72 2 MHz

802.11be (EHT20) 26-tone RU : CH 149

hhhhh

RBW 200 kHz [T1]RM VIEW
VBW 620 kHz
o Ref0dBm Att 1008 SWT 800 ms
Offset 15.35 dB
10
B { j \
/’ r“M" JLJI\W..M\W \K
70 f \

-100-]

1 1 1
Center 6.855 GHz 7.748 MH2/ Span 77 .48 MHz

802.11be (EHT20) 26-tone RU : CH 181

hhhhh
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802.11be (EHT20) 52-tone RU

VERITAS

Spectrum Plot

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
0= Ref0 dBm Att 10 dB SWT 800 ms.
Offset 153548
-10
20

-
BRTAS

n f \
| \
im_ W M

-100-|

T T
7.744 MHz/ Span 77 44 WHz

802.11be (EHT20) 52-tone RU : CH 1

T
Center 5.955 GHz

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
_ Ref0dBm Att 10 dB SWT 800 ms.
Offset 153548
-10
20

AR
)FM \mwk

| |

ﬂ / \

-100-|

T T T
Center 8.195 GHz 7.284 MHz/ Span 72.84 WHz

802.11be (EHT20) 52-tone RU : CH 49

RBW 200 kHz
VBW 620 kHz
SWT 800 ms.

[T RH VEW

Ref 0 dBm
Offset 15.35dB

Att 10 dB

{ L
/MW \\‘\
| \

f |
:BD,M&WW T

-100-!

T
Span 76.92 MHz

802.11be (EHT20) 52-tone RU : CH 93

T T
Center 6.415 GHz 7692 MHz/

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
0- Ref 0 dBm Att 10 dB SWT 800 ms.
Offset 15.35dB
0
f ‘ \
7 } \
'“’M
-100-!

T
Span 74.58 MHz

802.11be (EHT20) 52-tone RU : CH 117

T T
Center 6.535 GHz 7.456 MHz/

REW 200 kHz [T1] RM VEEW
VBW 620 kHz
0= Ref 0 dBm Att 10 dB SWT 800 ms
Offset 15.35d8
10
21

T
=

-100-]

1 1 1
Center 6.695 GHz 7.3 MHz/ Span 73 MHz

802.11be (EHT20) 52-tone RU : CH 149

REW 200 kHz [T1] RM VEEW
VBW 620 kHz
0= Ref 0 dBm Att 10 dB SWT 800 ms
Offset 15.35d8
10
B { } H

Y

o

| \

N / \

-100-]

1 1 1
Center 6.855 GHz 7.704 MHz/ Span 77.04 WHz

802.11be (EHT20) 52-tone RU : CH 181
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VI N

802.11be (EHT20) 106-tone RU
Spectrum Plot
REW 200 kHz [T1] RM VEW REW 200 kHz [T1] RM VEW
VBW 620 kHz VBW 620 kHz
_ Ref0dBm Att 10 dB SWT 800 ms. o Ref 0 dBm Att 10 dB SWT 800 ms.
Offset 15.35 dB Offset 15.35 dB
10 10
L |
" { \W‘w B } \
,BD.W ,BD_MMW W
~100+ T T T T T T T ~100+ T T T T T T T
Center 5.955 GHz 7.74 WHz/ Span 77 4 WHz Center 8.195 GHz 7.828 MHz/ Span 78.28 MHz
802.11be (EHT20) 106-tone RU : CH 1 802.11be (EHT20) 106-tone RU : CH 49
RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW
VBV 620 kHz VBV 620 kHz
_ RefadBm Att 10 dB SWT 800 ms - Ref0.dBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10: 10:

. N . .
. . M N ) M N
|

| ,
| !
/ \\ ﬂ /[ |

@ |- ®

~100- T T T T

T T T T T T T T T T ! BUREAU
Center 6.415 GHz 7.776 MHz/ Span 77.76 WHz Center 6.535 GHz 7724 MHz/ Span 77.24 WHz
802.11be (EHT20) 106-tone RU : CH 93 802.11be (EHT20) 106-tone RU : CH 117
REW 200 kHz [T1] RM VEEW REW 200 kHz [T1] RM VEEW
VBW 620 kHz VBW 620 kHz
_ Ref 0 dBm Att 10 dB SWT 800 ms 0 Ref 0 dBm Att 10 dB SWT 800 ms
Offset 15.35d8 Offset 15.35d8
10 10

. L . L
. /’} M L . _ ‘«NWW
. / \\ . [l

L

1

80
o0 C%_) o0 C%_)
- kirid 100 ZT5-
-1 T T T T T T 100 T T T T T T T BUREAU
Center 6.695 GHz 7.748 MHz/ Span 77.48 WHz Center 6.855 GHz 7.84 MHz/ Span 78 4 MHz

802.11be (EHT20) 106-tone RU : CH 149 802.11be (EHT20) 106-tone RU : CH 181
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802.11be (EHT20) 52+26-tone MRU

VERITAS

Spectrum Plot

REW 200 kHz [T1] RM VEW REW 200 kHz [T1] RM VEW
VBW 620 kHz VBW 620 kHz
0= Ref0 dBm Att 10 dB SWT 800 ms. _ Ref0dBm Att 10 dB SWT 800 ms.
Offset 15.35 dB Offset 15.35 dB
10 10
I N
VRN TR
N ]
” / \ ” / \WWM
oo y W W 7BD_W
TETE TETE
-100- <%> -100- Cﬁ)
T T T T T T T T T T T T
Center 5.955 GHz 7.356 MHz/ Span 73.56 WHz Center 8.415 GHz 7.356 MHz/ Span 73.56 MHz
802.11be (EHT20) 52+26-tone MRU : CH 1 802.11be (EHT20) 52+26-tone MRU : CH 93
RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW
VBV 620 kHz VBV 620 kHz
- Ref0.dBm Att 10 dB SWT 800 ms - Ref0.dBm Att 10 dB SWT 800 ms
Offset 15.35 dB Offset 15.35 dB
10 10
r = |
IR Lol L
o )
. / \ / \
w,,/ \wwwu..n R gt WW/ MW"’WMW\
tWE7 T,
_100-] C% 100! <%>
! ! ! ! ! ! ! ! ! ! ! !
Center 6.535 GHz 7.32 MHz/ Span 73.2 MHz Center 6.855 GHz 7.352 MHz/ Span 73.52 MHz

802.11be (EHT20) 52+26-tone MRU : CH 117
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VERITAS

802.11be (EHT20) 106+26-tone MRU

Spectrum Plot

RBW 200 kHz [T1] RM VEW RBW 200 kHz [T1] RM VEW
VBW 620 kHz VBW 620 kHz
0= Ref0 dBm Att 10 dB SWT 800 ms. _ Ref0dBm Att 10 dB SWT 800 ms.
Offset 153548 Offset 153548
10 1

|
I\‘\
n | n \\

-100-| -100-|

T T T T T T T T T T T T T T T T T T
Center 5.955 GHz 7.796 MHz/ Span 77 86 WHz Center 8.415 GHz 7.776 MHz/ Span 77.76 MHz
802.11be (EHT20) 106+26-tone MRU : CH 1 802.11be (EHT20) 106+26-tone MRU : CH 93
RBW 200 kHz [T1]RM VIEW RBW 200 kHz [T1]RM VIEW
VBW 620 kHz VBW 620 kHz
0= Ref 0 dBm Att 10 dB SWT 800 ms. 0= Ref 0 dBm Att 10 dB SWT 800 ms.
Offset 15.35 dB Offset 15.35 dB
10 1

I . L
LS . JETL N

0 WP 100 of 100

® - )

' ' ' ! ! ' ! ' ! ! ' ' ! ! ' ! ' !
Center 6.535 GHz 7.748 MHz/ Span 77.48 MHz Center 6.855 GHz 7.88 WHz/ Span 78.8 MHz

802.11be (EHT20) 106+26-tone MRU : CH 117 802.11be (EHT20) 106+26-tone MRU : CH 181

-100-!
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802.11be (EHT80) 484+242-tone MRU

BUREAU

Spectrum Plot

RBW 820 kHz
VBW 2.7 MHz
SWT 800 ms.

_ Ref0dBm Att 10 dB

[T1] R VEW

Offset 153548

,\.../"/J
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\\\«——«am

0. SWP1000f100

-100-|

T T T T T T
Center 5.985 GHz 32.244 MHz/

802.11be (EHT80) 484+242-tone MRU : CH 7

T
Span 322 44 MHz

RBW 820 kHz [T1] RM VEW
VBW 2.7 MHz
 Ref0dBm At 10 0B SWT 800 ms
Offset 153548
0
1 [,_\,
EN
. f \‘“\M_\w
0. SWP1000f100
CV%ﬂE)
1878 _
o ] [ T 1 T T i
Center 8.385 GHz 32.252 MHz/ Span 322 52 MHz

802.11be (EHT80) 484+242-tone MRU : CH 87

BUREAU
VERITAS

RBW 820 kHz
VBW 27 MHz
SWT 800 ms.

o Ref 0 dBm Att 10 dB

[T RH VEW

Offset 15.35dB

—

L

70 “*"""'/A/ \\\\M

0 SWP 100 of 100

-100-!

T T T
Center 6,625 GHz

T T T
32236 MHz/

802.11be (EHT80) 484+242-tone MRU : CH 135

T
Span 322.38 MHz

Ref 0 db
- Re m

Att 10 dB

RBW 820 kHz
VBW 27 MHz
SWT 800 ms.

[T RH VEW

Offset 15.35dB

HEEN

L/

) MW/M/

M

0 SWP 100 of 100

) T T
S Center 6.785 GHz

T T T
32352 MHz/

T
Span 323.52 MHz

802.11be (EHT80) 484+242-tone MRU : CH 167
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802.11be (EHT160) 996+484-tone MRU

BUREAU

Spectrum Plot

RBW 1.8 MHz [T1] RM VEW
VBW 6 MHz
 Ref0dBm Att 10 dB SWT 800 ms
Offset 153548
10 ——
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) | |
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0. SWP1000f100

REW 1.8 MHz [T1] R VEW
VBW 6 HHz
_ Ref0dBm Att 10 dB SWT 80D ms
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RBW 1.8 MHz [T1] RM VEW
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802.11be (EHT160) 996+484+242-tone MRU

BUREAU

Spectrum Plot

RBW 1.8 MHz
VBW 6 MHz
SWT 800 ms.

[T1] R VEW

_ Ref0 dBm
Offset 15.35dB

Att 10 dB

_ Ref0 dBm

RBW 1.8 MHz
VBW 6 MHz
SWT 800 ms.

[T1] R VEW

Att 10 dB

Offset 153548

. ] l

70

0 SWP 100 of 100

Ci%ﬂE7
| IEaE.
-1oo T [ T [ [ T
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802.11be (EHT160) 996+484+242-tone MRU : CH 143

T
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BUREAU

Input Power: 3.3 Vdc

Environmental
Conditions:

23°C, 63% RH

Tested By: Louis Yang

2TX
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BUREAU

Spectrum Plot
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802.11be (EHT20)

VERITAS

Spectrum Plot
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BUREAU

Spectrum Plot
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802.11be (EHT40)

BUREAU

Spectrum Plot
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BUREAU

Spectrum Plot
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VI N
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Spectrum Plot
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Spectrum Plot
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Spectrum Plot
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Reference No.: BBUI-WTW-P24080052

Spectrum Plot
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802.11be (EHT20) 26-tone RU

VERITAS

Spectrum Plot
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802.11be (EHT20) 52-tone RU
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Spectrum Plot
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802.11be (EHT20) 52+26-tone MRU
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Spectrum Plot
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802.11be (EHT20) 106+26-tone MRU
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802.11be (EHT80) 484+242-tone MRU
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7.5 Occupied Bandwidth
Input Power: 3.3 Vdc Environmental |, 300 30, RH Tested By: Louis Yang
Conditions:
1TX
802.11a
Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 16.38
49 6195 16.38
93 6415 16.38
117 6535 16.38
149 6695 16.38
181 6855 16.38
802.11be (EHT20)
Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 18.9
49 6195 18.96
93 6415 18.96
117 6535 18.9
149 6695 18.96
181 6855 18.9
802.11be (EHT40)
Channel Frequency (MHz) Occupied Bandwidth (MHz)
3 5965 37.92
51 6205 38.04
91 6405 38.04
123 6565 38.04
147 6685 38.04
179 6845 38.04
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802.11be (EHT80)
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Channel Frequency (MHz) Occupied Bandwidth (MHz)
7 5985 77.28
55 6225 77.04
87 6385 77.04
135 6625 77.04
151 6705 77.28
167 6785 77.28
802.11be (EHT160)
Channel Frequency (MHz) Occupied Bandwidth (MHz)
15 6025 156.96
47 6185 156.96
79 6345 156.96
143 6665 156.96
802.11be (EHT20) 26-tone RU
Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 18.24
49 6195 16.92
93 6415 18
117 6535 18.24
149 6695 16.74
181 6855 18
802.11be (EHT20) 52-tone RU
Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 18.18
49 6195 16.92
93 6415 17.94
117 6535 18
149 6695 16.98
181 6855 18
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802.11be (EHT20) 106-tone RU
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Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 18.06
49 6195 18
93 6415 18.06
117 6535 17.88
149 6695 18
181 6855 18
802.11be (EHT20) 52+26-tone MRU
Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 16.8
93 6415 16.92
117 6535 16.98
181 6855 16.86
802.11be (EHT20) 106+26-tone MRU
Channel Frequency (MHz) Occupied Bandwidth (MHz)
1 5955 18.06
93 6415 17.88
117 6535 18.06
181 6855 17.88

802.11be (EHT80) 484+242-tone MRU

Channel Frequency (MHz) Occupied Bandwidth (MHz)
7 5985 77.28
87 6385 77.28
135 6625 77.52
167 6785 77.52
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802.11be (EHT160) 996+484-tone MRU

BUREAU

Channel

Frequency (MHz)

Occupied Bandwidth (MHz)

15

6025

157.92

79

6345

157.92

143

6665

157.44

802.11be (EHT160) 996+484+242-tone MRU

Channel

Frequency (MHz)

Occupied Bandwidth (MHz)

15

6025

156.96

79

6345

157.44

143

6665

157.44

Spectrum Plot of Maximum Value

REW 300 kHz MISAVEN  poners REW 300 kHz MISAVEN  poners
VBW 1 MHz _8.30d8m VBW 1 MHz _5.21d8m
625 Ref 2535 dBm Att 20 dB SWT 1 ms SS6112GHz | o 4 Ref2535dBm Att 20 dB SWT 1 ms 519260 GHz
: - Offset 15.35 dB. oBW 16.38 MHz : - Offset 15.35 dB. oBW 18.96 MHz

2 Temp 1 [T1 OBW] 2 Temp 1 [T1 OBW]
-11.72dBm -12.87 dBm
N 594678 GHz N 6.18546 GHz

1 Temp 2 [T1 OBW] 1 Temp 2 [T1 OBW]
-12.08 dBm -11.40dBm
o 556316 GHz o 520442 GHz

7 1
T e bk T i, et g Bl
i, s bt il
20

70 70
7485 T T T T T T 7485 T T T T T T
Center 5.955 GHz & MHz/ Span 60 MHz Center 6.195 GHz & MHz/ Span 60 MHz
RBW 1 MHzZ TUSAVEN  poners g RBW 1 MHzZ TUSAVEN  poners g
VBW 3 HHz 154 d48m VBW 3 HHz _0.80 4Bm
3535 Ref25:35 dBm Att 20 9B SWT 1 ms 620655 GHz | g5 4 RET25.3508m Att 20 9B SWT 1 ms 5 95565 GHz
Offset 15.35dB 0BW 38.04 MHz Offset 15.35 dB 0BW 77.28 MHz
20 Temp 1 [T1 OBW] 20 Temp 1 [T1 OBW]
-5.32dBm -5.66 dBm
N 618592 GHz N 554535 GHz
1 Temp 2 [T1 OBW] 1 Temp 2 [T1 OBW]
1 538 d8m 1 -535d8m
o - % . £6.22396 GHz o - . £6.02364 GHz
10 10
50 [ 0 ‘

:
JR N

Tttt o B

|
| |
| |

I ——

70

@ .

7485

— 74.685-

T T
Center 6205 GHz 12 MHz!

802.11be (EHT40) : CH 51

! [BUREAU | !
Span 120 MHz Center 5.985 GHz

T T [
24 MHz/ Span 240 MHz

802.11be (EHT80): CH 7
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Spectrum Plot of Maximum Value

RBW 3 MHz [T1] SA MAXH
VBW 10 MHz
SWT 1 ms
55 25 Ref 2535 dBm Att 20 dB
o Offset 15.35dB
10

Marker 1 [T1]
1.17 dBm
6.04756 GHz
0BW 156.96 MHz
Temp 1 [T1 OBW]
-2.83dBm
5.94628 GHz
Temp 2 [T1 0BW]
-4.85dBm
6.10324 GHz

RBW 300 kHz
VBW 1 MHz
SWT 1 ms

Ref 2535 dBm Att 20 dB

[T11SA VEW

2535

0

Offset 15.35dB

4

i

Tl \Mm Dot

[

f |

" LMJ

bl’k. bl Al il sk h
A gl ¥

bl i bbbt
Al Lo bbbt

Marker 1 [T1]
-4.48 dBm
5.94726 GHz
0BW 18.24 MHz
Temp 1 [T1 OBW]
-17.43dBm
5.94534 GHz
Temp 2 [T1 0BW]
-20.30 dBm
5.96358 GHz

-0 -0
7465~ S 7465~ b
! I ' ! ' ! ! I ' ! ' !
Center 6.025 GHz 483 MHz/ Span 480 WHz Center 5.555 GHz & MHzi Span 0 MHz
REW 300 kHz MISAVEN  poners REW 300 kHz MISAVEN  poners
VBW 1 MHz _4.65 4Bm VBW 1 MHz _4.28.48m
625 Ref 2535 dBm Att 20 dB SWT 1 ms 584906GHz | p ¢ Ref2535d8m Att 20 dB SWT 1 ms £ 85954 GHz
- Offset 15.35 4B 0BW 18.18 MHz - Offset 15.35 4B 0BW 18.06 MHz
21 Temp 1[T1 0BW] 21 Temp 1[T1 0BW]
-13.90 dBm -10.63 dBm
N 594540 GHz N 594548 GHz
1 Temp 2 [T1 OBW] 1 Temp 2 [T1 OBW]
-17.20dBm -15.38 dBm
o 4 556358 GHz o 1 556352 GHz
i "ttty
B / | ] B / \
en b Al A b J ]h Moot Lt L e ] T O X WA A T ‘J/ h\-m dade ol Akl il g Sl
ATy S et i L AL AL Ly A | P e et i UL i ot i i
UV S 0 ;ﬂi;
oo C% oo C%
7485 —— 7485 523
! ! T ! T ! ! ! ! T ! T ! !
Center 5.955 GHz & MHz/ Span 60 MHz Center 5.955 GHz & MHz/ Span 60 MHz
REW 300 kHz TOSAVEN et REW 300 kHz TOSAVEN et
VBW 1 MHz .55 4Bm VBW 1 MHz 466 d8m
3535, Ref25.35 dBm Att 20dB SWT 1 ms BS2030GHz | g5 4 REF25.35d8m Att 20dB SWT 1 ms 595224 GHz
Offset 15.35 dB 08w 16.98 MHz Offset 15.35 dB 08w 18.06 MHz
Temp 1 [T1 0BW] Temp 1 [T1 0BW]
-21.10 dBm -10.41 dBm
© 6.52654 GHz © 5.94546 GHz
Temp 2 [T1 0BW] Temp 2 [T1 0BW]
-20.04 dBm ~15.76 dBm
o 654352 GHz o 1 5.96352 GHz
1
Thetenpihon
0 . 0 ul
)‘UMV\(’WL‘ I u T
T2
Ti
. ) iy .
rw 1’ - ”“ I ) \
iy r # iy H k.
T YO W T Lol |)” M P Ll T TR AT MJ{ L‘MM!‘A‘ skt nghelil 1 st
eyt AT TP e e T M L as L s ey y
-0 -0
74657 T T T T T T 74657 T T T T T T
Center 6.535 GHz & MHzi Span 0 MHz Center 5.555 GHz & MHzi Span 60 MHz

802.11be (EHT20) 52+26-tone MRU : CH 117

802.11be (EHT20) 106+26-tone MRU : CH 1
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Spectrum Plot of Maximum Value

RBW 1 MHz MISAVEN et [y RBW 3 MHz MISAMAH ety
VBW 3 MHz 228dBm VBW 10 MHz £.30 dBm
36 35 Ref25.35 dBm Att 20dB SWT 1 ms BS9092GHz | gg 4 REF25.35d8m Att 20dB SWT 1 ms £.04756 GHz
Offset 15.35 dB 08w 77.52 MHz Offset 15.35 dB 08w 157.92 Mz
0 Temp 1 [T1 0BW] 0 Temp 1 [T1 0BW]
-3.62 dBm -0.49 dBm
0 6.58612 GHz 0 4 5.94580 GHz
1 Temp 2 [T1 0BW] Temp 2 [T1 0BW]
-1.85 dBm T T2 -0.01 dBm
o T1% 2 686364 GHz o Pudedin ‘\WJMWWM 610372 GHz
0 0 [ \1 f \
’ H J \ 20 Jr _‘i }l

|

Al

I PR .Lml..nuM
40 -

W

A

T

v

©, |

=70
7485 [ T [ T T T [BuREAU | T4E5 ! ! ! ! ! ! (e UReay]
Center 6.625 GHz 24 MHz! Span 240 WHz Center 6.025 GHz 483 MHz/ Span 480 WHz
802.11be (EHT80) 484+242-tone MRU : CH 135 802.11be (EHT160) 996+484-tone MRU : CH 15
REW 3 MHz MISAMAXE  poners oy
VBW 10 MHz 2.23.48m
5,35 Ref 2838 dBm Att 20 dB SWT 1 ms 637082 GHz
) Offset 15.35 dB oBW 157.44 MHz
20 Temp 1 [T1 OBW]
-0.38 dBm
N 626628 GHz
1 T Temp 2 [T1 OBW]
m T2 0.30 dBm
0 A Mﬁu“ I Jodiwny 6£.42372 GHz
il 1\

\W‘“L LT T
Ry

70
7485

! ! ! ! T T

Center 8.345 GHz 48 MHz! Span 480 WHz

802.11be (EHT160) 996+484+242-tone MRU : CH 79
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Input Power: 3.3 Vdc Eg\:)i:]odl?trircl)ir;t:al 23°C, 63% RH Tested By: Louis Yang
2TX
802.11a
Occupied Bandwidth (MHz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 16.44 16.44
49 6195 16.44 16.38
93 6415 16.44 16.38
117 6535 16.38 16.44
149 6695 16.38 16.44
181 6855 16.38 16.38
802.11be (EHT20)
Occupied Bandwidth (MHZz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 18.90 18.90
49 6195 18.90 18.90
93 6415 18.96 18.96
117 6535 18.96 18.90
149 6695 18.96 18.96
181 6855 18.84 18.90
802.11be (EHT40)
Occupied Bandwidth (MHz)
Channel Frequency (MHz)
Chain 0 Chain 1
3 5965 37.92 37.92
51 6205 38.04 38.04
91 6405 37.92 37.80
123 6565 38.04 37.92
147 6685 38.16 38.04
179 6845 38.04 38.04
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b2
802.11be (EHT80)
Occupied Bandwidth (MHZz)
Channel Frequency (MHz)
Chain 0 Chain 1
7 5985 77.04 77.04
55 6225 77.28 77.28
87 6385 77.28 77.04
135 6625 77.28 77.28
151 6705 77.04 77.04
167 6785 77.28 77.28
802.11be (EHT160)
Occupied Bandwidth (MHz)
Channel Frequency (MHz)
Chain 0 Chain 1
15 6025 156.96 157.44
47 6185 156.48 156.96
79 6345 156.96 157.44
143 6665 156.96 156.48
802.11be (EHT20) 26-tone RU
Occupied Bandwidth (MHZz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 18.24 18.30
49 6195 16.92 17.16
93 6415 18.12 18.24
117 6535 18.18 18.18
149 6695 16.80 16.68
181 6855 18.12 18.18
802.11be (EHT20) 52-tone RU
Occupied Bandwidth (MHz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 18.12 18.12
49 6195 16.68 16.92
93 6415 17.88 18.00
117 6535 18.12 18.00
149 6695 16.98 16.80
181 6855 17.94 18.06
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802.11be (EHT20) 106-tone RU
Occupied Bandwidth (MHZz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 18.18 18.06
49 6195 18.06 18.12
93 6415 17.94 17.76
117 6535 18.00 18.06
149 6695 18.06 18.06
181 6855 18.06 18.06
802.11be (EHT20) 52+26-tone MRU
Occupied Bandwidth (MHz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 16.98 16.98
93 6415 16.92 16.98
117 6535 16.74 16.86
181 6855 17.04 17.10
802.11be (EHT20) 106+26-tone MRU
Occupied Bandwidth (MHZz)
Channel Frequency (MHz)
Chain 0 Chain 1
1 5955 18.06 17.94
93 6415 17.76 17.94
117 6535 18.12 18.06
181 6855 17.88 18.00
802.11be (EHT80) 484+242-tone MRU
Occupied Bandwidth (MHZz)
Channel Frequency (MHz)
Chain 0 Chain 1
7 5985 77.52 77.52
87 6385 77.28 77.52
135 6625 77.28 77.76
167 6785 77.52 77.52
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802.11be (EHT160) 996+484-tone MRU

BUREAU

Channel

Frequency (MHz)

Occupied Bandwidth (MHZz)

Chain 0 Chain 1

15 6025

157.92 156.96

79 6345

158.40 157.92

6665

143

157.92 157.92

802.11be (EHT160) 996+484+242-tone MRU

Channel

Frequency (MHz)

Occupied Bandwidth (MHz)

Chain 0 Chain 1

15 6025

156.96 157.44

79 6345

157.44 157.44

6665

143

157.44 157.44

Spectrum Plot of Maximum Value

RBW 300 kHz
VBW 1 MHz
SWT 1ms

MISAVEW  parker 1 1)
~13.20 dBim
255, RET25:35.0Bm € 95902 Gl
Offset 15.35 4B oBW 16.44 MHz

20 Temp 1 [T1 0BW]

2010 dBm
N 5 54678 GHz
! Temp 2 [T1 OBW]

20,52 dBim
596322 GHz

Att 20 dB

RBW 300 kHz
VBW 1 MHz
SWT 1ms

[MISAVEW  arker 1 T1]

-8.88dBm
6.42364 GHz

Ref25.35dBm Att 20 dB

2535

Offset 15.35dB 0BW 18.96 MHz

Temp 1[T1 0BW]
1424 dBm
£.40546 GHz

Temp 2 [T1 0BW]
~16.08 dBm
£.42442 GHz

d -

[f 1]
S s

7465~

1 1 1
12 MHz!

T
Center 6.685 GHz Span 120 MHz

802.11be (EHT40) / Chain 0 : CH 147

70 70
F4.65-] ; : ; : ; : — 74.85- ; : T 7 T T o e
Center 5.855 GHz & MHz/ Span 60 MHz Center B.415 GHz & MHz/ Span 60 WKz
802.11a/Chain 0 : CH 1 802.11be (EHT20) / Chain 0 : CH 93
REW 1 MHZ MISAVEN  podert iy REW 1 MHZ MISAVEN  podert iy
WVBW 3 MHz _1.85 dBm VBW 3 WHz -1.51 dBm
5 35 RE12535 dBm Att 20dB SWT 1 ms BE7336GHz | pgqe_ RET2535Bm Att 20 dB SWT 1ms 625834 GHz
) Offset 15.35 dB 08w 38.16 MHz ) Offsst 15.35 dB 08w 77.28 MHz
0 Temp 1 [T1 OBW] 0 Temp 1 [T1 OBW]
-8.60 dBm -7.56 dBm
N 668580 GHz N 618636 GHz
! Temp 2 [T1 OBW] ! Temp 2 [T1 0BW]
| -9.97 dBm y -5.90 dBm
£.70396 GHz £.26364 GHz
T2
sneton Mot bty
10

|
|
|

7465~

1 1 1 1 1
Center 6.225 GHz 24 MHz/

802.11be (EHT80) / Chain 0 : CH 55

1
Span 240 WHz
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VERITAS
Spectrum Plot of Maximum Value
REW 3 MHz TOSAMAH et REW 300 kHz TOSAVEN et
VEBW 10 MHz 231 d8m VBW 1 MHz _8.24.48m
3535, Ref25.35 dBm Att 20dB SWT 1 ms BO3748GHz | g5 4. REF25.35d8m Att 20 dB SWT 1ms 5.94696 GHz
Offset 15.35 dB 08w 157.44 MHz Offset 15.35 dB 08w 18.30 MHz
0 Temp 1 [T1 0BW] 0 Temp 1 [T1 0BW]
-7.14 dBm -20.83 dBm
N 594628 GHz N 5.94528 GHz
1 Temp 2 [T1 OBW] 1 Temp 2 [T1 OBW]
-8.44 dBm -22.84dBm
o ! 610372 GHz o 5.96358 GHz
T iﬂ E 1
B ( \ B r{f\
T
20 J } 20 [ W M.WW
B .J \\A B } | l
_4p-| 4 AT TP _ap.
T e i I k
5 [ YT | Bl it b Al ikt Aot bl Lol
et st e 1
soe o TN
v 6%9 o 6%9
7465~ ; ; ; ; ; ; S 7465~ S
! ! ! ! ! !
Center 6.025 GHz 483 MHz/ Span 480 WHz Center 5.555 GHz & MHz/ Span 60 WHz
802.11be (EHT160) / Chain 1 : CH 15 802.11be (EHT20) 26-tone RU / Chain 1 : CH 1
REW 300 kHz MISAVEN  poners REW 300 kHz MISAVEN  poners
VBW 1 MHz 785 dBm VBW 1 MHz &7848m
625 Ref 2535 dBm Att 20 dB SWT 1 ms 584B10GHz | g 4 Ref2535dBm Att 20 dB SWT 1 ms £ 85930 GHz
) Offset 15.35 dB oBW 18.12 MHz ) Offset 15.35 dB oBW 18.18 MHz
20 Temp 1 [T1 OBW] 20 Temp 1 [T1 OBW]
-16.34 dBm -13.72dBm
N 594540 GHz N 594540 GHz
1 Temp 2 [T1 OBW] 1 Temp 2 [T1 OBW]
-20.11 dBm -18.17 dBm
o 556352 GHz o 556358 GHz
1 1
10 o 10 Tbiaten
T Ll ¥
i : Y
Bt AATL,
l T yr\ lﬂnvwnrH ] ’ 1 \
<0 bAoA m‘( H..‘m o A g T J mm i e i i
-50 - Hifwptt i el bl e i ¥ - R AP A Hm O
0 UV S 0 ;ﬂi;
-0 G%W -0 G%W
74.685- ; : ; : ; ; 73 7485~ ; ‘ ; ‘ . ‘ iB5e.
Center 5.955 GHz & MHz/ Span 60 MHz Center 5.955 GHz & MHz/ Span 60 WHz
802.11be (EHT20) 52-tone RU / Chain 0 : CH 1 802.11be (EHT20) 106-tone RU / Chain 0 : CH 1
REW 300 kHz TOSAVEN et REW 300 kHz TOSAVEN et
VBW 1 MHz 820 4Bm VBW 1 MHz _73048m
3535, Ref25.35 dBm Att 20dB SWT 1 ms B8S898GHz | gg 4 REF25.3508m Att 20 dB SWT 1ms 653183 GHz
Offset 15.35 dB 08w 17.10 MHz Offset 15.35 dB 08w 18.12 MHz
Temp 1 [T1 0BW] Temp 1 [T1 0BW]
-21.58 dBm -12.98 dBm
N 6.84642 GHz N 6.52540 GHz
1 Temp 2 [T1 OBW] 1 Temp 2 [T1 OBW]
~18.85 dBm ~16.45 dBm
o 6.38352 GHz o 654352 GHz
1 1
Y ﬁ""‘\."JW“f Y T vmhwmm o
T2 U .
T |
20 ’, ey ,.W‘; ‘*\ 20 } \
P I ST I IO Y Luu.ﬂ ‘“ it bt ol gl P T TRRVRT | uluj ]‘m.m PN TR
RTL L i LA i e as i e ¥ kel Pl el
-0 -0
7485 T T T T T T 7485 T T T T T T
Center 6.855 GHz & MHzi Span 0 MHz Center 6.535 GHz & MHz/ Span &0 MHz
802.11be (EHT20) 52+26-tone MRU / Chain 1 : CH 181 802.11be (EHT20) 106+26-tone MRU / Chain 0 : CH 117
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Spectrum Plot of Maximum Value

RBW 1 MHz [T1] SA VIEW Marker 1 [T1]

VBW 3 MHz _129dBm
55 25 Ref 2535 dBm Att 20 dB SWT 1 ms 665452 GHz
Offset 15.35 dB oBwW 77.76 MHz

0 Temp 1 [T1 OBW]
-8.24 dBm
o 6.58612 GHz

! Temp 2 [T1 0BW]
1 -6.40 dBm
o 6.86388 GHz

T T
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|

\
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5
5 =

Wy

|
|
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FRTERER— v

[FET———

70
7465~

T T T T T
Center 6,625 GHz 24 MHz/

802.11be (EHT80) 484+242-tone MRU / Chain 1: CH 135

T
Span 240 MHz

7465~

RBW 3 MHz
VBW 10 MHz
SWT 1 ms

MISAMAXE  paryer 1 1)

-0.43 dBm
6.34884 GHz
0BW 158.40 MHz
Temp 1 [T1 OBW]
-7.94 dBm
6.26580 GHz
Temp 2 [T1 0BW]
1 657 dBm
6.42420 GHz

Ref 2535 dBm Att 20 dB

2535

o Offset 15.35dB

70

T T T T T
Center 6.345 GHz 48 MHz/

802.11be (EHT160) 996+484-tone MRU / Chain 0 : CH 79

T
Span 480 MHz

RBW 3 MHz
VBW 10 MHz
SWT 1 ms

MISARMAKE  porker 1T

-2.26 dBm
Ref 25.35 dBm 537396 Gt
Offset 15.35dB oBW 157.44 MHz
20 Temp 1 [T1 OBW]
-7.90d8m

Att 20 dB

2535

626628 GHz
Temp 2 [T1 OBW]

-8.19 dBm
! 542372 GHz

A0~ AR o w
STTE,
oo C@D
74.65-] IBTe.

T T T T
48 MHz!

Center 8.345 GHz Span 480 MHz

802.11be (EHT160) 996+484+242-tone MRU / Chain 0 : CH
79
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7.6 Contention-based Protocol
Input Power: 3.3 Vdc Environmental | 5500 40, R Tested By: Cherry Chuo
Conditions:
Companion Device Information
Product Brand Model No. Software/Firmware Version
11be RTL8922AE Combo module REALTEK RTL8922AE 6102.24.107.0
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